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Ref. No. Parts No. Note Name of Parts = H Q' ty As:le:,n 27
A-1 01-001A-7507 A, AL Arm, Bed ofst. Wl =(4H) 1
A-2 01-001A-7500 A-1, AL-1 | Arm, Bed olst. Ml =(#) 1
A-3 01-001A-7907 B, BL Arm, Bed ot Wl =(iH) 1
A-4 01-001A-7900 B-1, BL-1 | Arm, Bed ok, Wl =(4H) 1
A-5 01-006A-7500 A AL A1 AL-1| Face Plate it 1
A-6 01-0078-7500 A AL A-L ALl | Screw(Upper) For A-5 Hak FHACR) 1
A7 01-007W-7400 A AL AL AL-1 | Washer(Upper) For A-5 3tk ol 1
A-8 01-009S-7500 A AL AL AL | Screw(Lower) For A-5 Azt FYAHT) 1
A-9 01-006A-7900 B.BL B-LBL-1| Face Plate ot 1
A-10 01-029M-1230 B, BL, B-L BL-1 | Brand Mark Hat np= 1
A-11 01-008R-3400 B.BL Bl BL-1| Face Plate Cap 3 F v 2
A-12 SC-0158-3710 B, BL B-L BL-1 | Screw(9/64" n=40) w3t ' AF9/647 n=40) 2
A-13 SC-0519-2302 Screw(9/64" n=40) ul= FHAH9/647 n=40) 1
A-14 01-018A-7500 Arm Thread Guide Plate(U) opst Al (k) 1
A-15 01-013R-7900 B.BL B BL-1| Oil Cap For Slide Block Cover Zelol= B9 yhlul 1Fupl| 1
A-16 01-020A-7500 Arm Thread Guide Plate(M) o}st Al () 1
A-17 SC-0519-2302 Screw(9/64" n=40) up= FUAH9/647 n=40) 1
A-18 01-022A-7500 Arm Thread Guide Plate(L) olel Al (F) 1
A-18-1 01-024A-7500 Felt For Upper Thread Supply Al F& A EH]o) 1
A-18-2 | SC-0536-7500 Screw(3/32" n=56) A AE Fbo] HUAH3/32" n=56) | 2
A-19 44-024M-7500 Felt For Upper Thread Supply A F4 dE 1
A-20 SC-0519-2302 Screw(9/64" n=40) vl= FHUAH9/64 n=40) 1
A-21 01-014A-7500 Thread Take Up Cover A=) 7] A 1
A-22 SC-0502-2302 Screw(9/64" n=40) =7 FAH9/64 n=40) | 2
A-23 44-021R-7400 Rubber Cap W= 7|2 o) 5
A-24 01-007R-8130 Oil Cap T Fu}s) (Hole) 2
A-25 01-015A-7400 Top Cover Thread Guide M 71 Al o] 2
A-26 SN-0121-7400 Nut(15/64" n=28) A7 Aol YE(15/64" n=28) 2
A-28 44-008M-7500 Oil Seat o9 AE 1
A-31 01-001C-2350 A AL B,BL | Cable Holder 5N Al o] & %] C(5N) 2
A-32 01-009R-2700 A AL B.BL | Cable Holder 6N Al o] & #Fo] A(6N) 1
A-33 02-003A-2700 A AL B,BL | Band Clip yde =3 5
A-34 01-038A-7500 Back Cover Plate 5= 1
A-35 SC-0179-3710 Screw(11/64" n=40) =R GIA1/64 n=40) | 6
A-36 01-010M-2350 Brand Mark Al o= (k) 1
A-37 06-001C-7400 0Oil Cap = A7) Iy 1
A-38 01-007R-8130 0Oil Cap 507 (Hole) 1
A-39 01-046A-7500 Stopper For Slide Plate(R) A (L) AET 1
A-40 SC-0543-2302 Screw(11/64” N =40) E7p} A 3AAH1L/64 n=40) | 2
A-41 01-028M-7507 A Model Mark(KM-750-7) 24 uj=z 1
A-42 01-012M-75L7 AL Model Mark(KM-750BL-7) 24 uf= 1
A-43 01-012M-7500 A-1 Model Mark(KM-750) 24 uj= 1
A-44 01-031M-750L AL-1 Model Mark(KM-750BL) 7d np=z 1
A-45 01-032M-7907 B Model Mark(KM-790-7) BRI 1
A-46 01-033M-79L7 BL Model Mark(KM-790BL-7) 24 nf=z 1
A-47 01-034M-7900 B-1 Model Mark(KM-790) BRI 1
A-48 01-035M-790L BL-1 Model Mark(KM-790BL) 74 np=z 1
A-49 01-035P-7400 Pin For A-50 g 9 2
A-51 01-045A-7500 Slide Plate(R) v 13 F(£) 1
A-52% 01-40SA-7500 Needle Plate 1/4 At 1/4(RAFE) 1
A-53 SC-0119-7600 Screw(11/64" n=40) v|nF3 HUAH1/64 n=40)| 2
A-54 01-044A-7500 Slide Plate(L) FEEES) 1
A-55 01-048A-7500 Bobbin Window R, 2
A-56 01-042A-7500 Slide Plate “Front” Ass y v 713 (i) FH 1
A-57 SC-0110-1230 Screw(15/64" n=28) vl=t] B/S YAH(15/64" n=28) 1
A-58 01-014C-8130 Nut For A-59 W =93] U e (M8XPL2) 3& 4
A-59 SC-0329-8130 Screw (M8 X 1.25) W =HhA EE (M8 X 1.25) 4
A-60 40-010A-5607 Tension Release Bar AP Al=F7] &= 1
A-61 SC-0158-3710 Screw(9/64” n=40) wHg HAH9/647 n=40) 1
A-62 SC-0179-3710 Screw(11/64" n=40) =7 HJAH11/64" n=40) | 1
NOTE: A-63 40-002A~7507 A. B Thread Tension Control Ass y REE I 1
A-64 40-002A-7507 AL, BL Thread Tension Control Ass y Az A= (fH) 1
@ A=KM-750-7 A-65 40-002A-7500 A-1, B-1 Thread Tension Control Ass y Az AR (#H) 1
AL=KM-750BL-7 | | A-66 04-002A-7500 AL-1, BL-1| Thread Tension Control Ass y Az A= L) 1
A-1=KM-750 A-67 01-019C-7400 Stopper FO}: Thread Take-Up Spring | A %A A= AET] ] 1
AL-1=kn-7508L | [LA-68 SC-0531-2302 Screw(9/64” n=40) F7h 3% IR (/64" n=40) 1
B=KM-790-7 A-75 40-006A-7507 A, AL, B, BL Tension Release Solenoid Assembly Al=27] &g xo] = () 1
BLKM-7908L7 | A7 17-436C-7907 A AL B.BL | Tube For A-75 A EH (X)) 1
A-79 08-010B-3701 A AL B,BL | Plug For A-75 Z2] 7 1490P1 (M AY) 1
B-1=KM-790 A-80 SC-0162-5607 A AL B,BL | Screw(M5X0.8) AP FHYAHMS X 0.8) 2
BL-1=KM-790BL | 751 07-011W-1230 A AL B, BL | Washer For A—75 ZFalatel ofA 2
@ The **" Mark A-82 40-014M-7507 A AL B, BL | Cable Holder Aol & #to 1
is Option Parts A-83 SC-0531-2302 A AL B.BL | Screw(9/64" n=40) E7hh 1A% AR O/64 n=40) | 1
A-84 44-116M-7900 B.B-LBL BL1 | Oil Sticker nlsd F&xA A 1
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NOTE:

@ A=KM-750-7
AL=KM-750BL-7
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-790BL

@ The “*" Mark
is Option Parts

Ref. No. Parts No. Note Name of Parts = | Q' ty As:lecr: 2
B-1 02-021A-7507 A AL B, BL | Pulley(T) YA 1
B-2 02-022A-7500 M AL BB | Pulley(S) Z2 (W]AFA) 1
B-3 SC-0188-1230 M ALLBIBIA | Screw(5/16" n=24) Z2] ZAH(5/16" n=24) 1
B-4 SC-0150-2500 Screw(15/64” n=28) Z7] TAVAH15/64" n=28) 1
B-5 07-011A-5607 Bearing (6004NR) | 0] 2] (6004NR) 1
B-6 02-101A-7507 A AL B, BL | Upper Shaft(T) A& 1
B-7 02-101A-7500 AL ALLBLBIA | Upper Shaft(S) Ap 1
B-8 02-014A-7500 Timming Belt Pulley(Upper) elel®) 22| ( L) 1
B-9 02-015C-7400 Side Ring Fax 2
B-10 02-013A-7400 Timing Belt Elolw] Wl E 1
B-11 SC-A117-4417 Screw(1/4” n=40) S7HE o] WEUAH(1/4” n=40) 1
B-12 SC-A308-4517 Screw(1/4” n=40) SR HEPH1/A n=40) | 1
B-13 02-012A-7500 Upper Shaft Bushing(M) Ab& 2R A) 1
B-14 44-012P-7500 Oil Tube Pin(A) For B-14 A FRA 99 BB ALA) | 3
B-15 44-013P-7500 Oil Tube Pin(B) For B-14 A FRA 09 BB AMB) | 1
B-16 44-011M-7500 Oil Seal(R) For B-14 AE 1A 2 dAR) 1
B-17 44-010M-7500 0Oil Seal(L) For B-14 AE A 2 dA(E) 1
B-18 SC-0507-1230 Screw(15/64” n=28) A& B/S IAUAH15/64" n=28) | 1
B-19 02-009M-7400 Oil Felt(A) For B-14 AE k) WE 1
B-20 02-108A-7400 A AL AL ALl | Upper Shaft Bushing(F) A& ok 1
B-21 02-108A-7400 B,BL B-LBl-1 | Upper Shaft Bushing(F) &g R 1
B-22 02-009M-7400 Oil Felt(A) For B-23, 24 A& o) AE 1
B-23 SC-0507-1230 Screw(15/64” n=28) A BA TAYAH15/64" n=28) | 1
B-24 02-007A-7400 Thrust Ring A& g g 1
B-25 02-105A-7400 A AL AL AL | Link Cam == 7 1
B-26 02-105A-7900 B.BL BBl | Link Cam gz AL AA) 1
B-27 SC-0123-1230 Screw(9/32" n=28) g3 A YA 2APHY/R" n=28) | 1
B-28 SC-0124-7400 Screw(9/32" n=28) 2= A FHUAH9/32" n=28) 1
B-29 44-0000-1230 0il Wick 29 Al 1
B-30 02-004P-7400 A AL A1 ALl | Needle Bar Crank Shaft U] 1
B-31 04-003A-7900 B.BL B BL-1 | Needle Bar Crank Shaft st Z9 =3 = 1
B-32 SC-A308-4517 Screw(1/4” n=40) S o] BEAH1/4" n=40) | 1
B-33 SC-0129-7400 Screw(1/4” n=40) 7]l AH(1/4" n=40) 1
B-34 44-0000-1230 0il Wick 29 Az 1
B-35 08-101A-8130 Hinge Pin For Thread Take Up Lever A=) 7] 39 1
B-36 SC-0508-1230 Screw(15/64” n=28) =g A AH15/64" n=28) | 3
B-37 08-002A-750L AL, AL-1 | Thread Take-Up Lever A3 71(2) 1
B-38 08-103A-7500 A B, A1, Bl | Thread Take-Up Lever A A7) (3) 1
B-39 08-004A-790L BL. BL-1 Thread Take-Up Lever A1) 7] (5) 1
B-40 44-0000-1230 0il Wick 2 Az 1
B-41 02-103A-740L Thread Take-Up Lever Holder Al 7] #} o) 1
B-42 06-033M-7400 Oil Felt Ag7] A= 1
B-43 02-0278-577S Bushing A& F owlelE 24 1
B-44 SC-A117-4417 Screw(1/64” n=40) AE F elE) A Fuat 2
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Ref. No. Parts No. Note Name of Parts = | Q' ty As:lecr: 2
c-1 SN-0100-3400 Nut(9/16" n=20) o 2AUAL Y E(9/16" n=20) 1
Cc-2 SC-0367-3400 Screw(9/16” n=20) o 2AYAH9/16" n=20) | 1
Cc-3 05-004A-7500 Spring For C-2 e =4 AxE 1
Cc-5 SC-0507-1230 Screw(15/64" n=28) A RA IAYAH15/64" n=28) 1
C-6 05-001A-7500 Presser Bar Bushing(L) 2 1A 1
c-7 05-101A-5607 Presser Bar =29 1
c-8 SC-0315-2302 Screw(9/64” n=40) =7 HuAR(9/64" n=40) | 1
Cc-9* 05-020A-7400 Presser Foot 1/4 rFuk1/4 1
C-10 05-210A-7500 Presser Bar Holder =29 #o) 1
C-11 SC-A174-4122 Screw(11/64" n=40) FEo] At ALUYAH11/64 n=40) | 1
Cc-12 43-001A-640L Presser Bar Lifter 2 277 1
C-13 SC-0164-2700 Screw(M5) A HZ gket IAPAHME) | 2
C-14 43-001A-7500 Presser Bar Lifter Crank 2 g8 ZH= 1
C-15 SC-0528-1230 Screw(9/64” n=40) F7F WAH$) (9/647 n=40) 1
C-16 11-017S-7500 Nut For C-17 e &9 e 228 YE 1
C-17 43-010G-7500 Spring For Presser Bar Lifter Lever | & &3 @ ~x3] 1
C-18 43-006A-7500 Presser Bar Lifter Lever FEY 227 ¥y 1
C-19 SC-0113-3400 Screw(11/64" n=40) whsy B4 UAH1L/64T n=40) | 2
C-20 43-008A-7500 Collar For C-21 F2d 28] g% gke | 1 e_
c-21 43-007A-7500 Presser Bar Lifter Stud FEY g227] = 1
Cc-22 43-005C-7500 Nut For C-18 9 &27] g AR YE | 2
C-23 SC-0511-7500 Screw(1/4” n=28) w2 227 A A P =) | 1
C-24 43-015A-7500 Knee Lifter Connecting Rod T2 27 94 2= 1
C-25 43-0178-7500 Stud Screw For C-24 ne 93 974 2= thixb| 3
C-26 43-014S8-7500 Stud Screw For C-27 oz 93 Y chial 1
c-27 43-013A-7500 Knee Lifter Lever T2 23 4 1
C-28 43-016A-7500 Knee Lifter Bar T1e2 27 2 1
C-29 SC-0542-1230 Screw(11/64" n=40) ALZ7] IAGAL/64 n=40) | 1
C-30 43-015A-5607 Knee Lifting Roller Bracket Assembly 2 &9 B 229 6 1
C-31 43-018A-7500 Knee Lifter Assembly 22 22 (H) 1
C-31-1 43-028A-8130 Lever Shaft Bracket Fw = Bl 1
C-31-2 43-026A-7500 Knee Lifter Rock Bar Lever 2E 27 B oA g 1
C-31-3 | 43-026S-8130 Screw(A) For C-31-2 2 23 9 A 1
C-31-4 | 43-0275-8130 Screw(B) For C-31-2 72 &3 gy AU 1 ca1
NOTE: C-31-5 43-029A-7500 Knee Lifter Rock Bar Lever Shaft T2y wAY & 1 Knee
® A=KM-750-7 C-31-6 | 43-027G-8130 Return Spring For C-31-5 = 2l 2= 1 Lifter
2":5%5705% T o7 | as-ozrasiso Lever Shaft Stopper Collar g% 29 slet | Assembly
ALA=KM-750BL | | c-31-8 | SC-0107-1600 Screw(M6 X 1.0) 22 99% TAYAHMEX10) | 1
B=KM-790-7
BL=KM-790BL-7| | C-31-9 | 43-0275-8130 Screw(B) For C-31-7 =2 28w TAYAON) 1
B-1=KM-790 . . o
BL-1=KM-790BL C-31-10 43-030P-8130 Lever Shaft Guide Pin ek A 1
@ The ™" Mark | | c-32 01-101C-7500 A 7}el = (8] A1) 1
is Option Parts
Cc-33 01-101C-7507 A 7] =(AHE) 1
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Ref. No. Parts No. Note Name of Parts = H Q' ty As;e;n i
D-1 04-110A-7400 Needle Bar Rock Shaft oEE 1
D-2 04-111A-7400 Needle Bar Rock Shaft Bush(F) oEZ oy 1
D-3 04-114A-7400 Needle Bar Rock Shaft Bush(R) L= Al 1
D-4 04-006A-7400 A AL AL AL1 | Needle Bar Frame vls] =99l 1
D-4-1 04-009P-7400 A AL AL AL | Taper Pin s 299 39 1
D-5 04-105A-7400 A AL A-L Al-l | Needle Bar Guide Slide Block vl o &Y 1
D-6 04-107A-7400 Needle Bar Guide Plate »7rg 2
D7 SC-0116-7400 Screw(3/32" n=56) bl 1A UAH(3/32" n=56) 4
D-8 04-004A-7400 Needle Bar Crank vl === 1
D-9 04-102A-7400 Needle Bar Clamp vl A o] 1
D-10 SC-0158-3710 Screw(9/64" n=40) w3k FHARH9/64" n=40) 1
D-11 04-012C~7400 Needle Bar Wick Holder(Upper) 2= fAztel (1) 1
D-12 44-0000-1230 0il Wick 99l Alx] 1
D-13 04-013C-7400 Needle Bar Wick Holder(Lower) 5% FAFI(TF) 1
D 44-107M-7900 Felt For Needle Bar Frame vl FHAE(A) 1
D 04-001A-7500 Needle Bar ) 1
D 02-021A-7400 Needle Clamp 1/4 A 1/4 1
D SC-0160-5607 Screw(9/64" n=40) vl FAH9/647 n=40) 2
D Needle Elass 2
D-1 04-119A-7400 Needle Bar Connecting Rod sy 85 d743 e 1
D -2 04-020S-7400 Screw For D-19 LE Fx F A} 1
D-2 04-021C-7400 Wick Supporter 41 %ol (2-51) 1
D2 SC-0531-2302 Screw(9/64" n=40) bt A% 3K A) (9/64" n=40) 1
D-2 04-115A-7400 Needle Bar Rock Link vl &% =r 1
D-2. 04-016S-7400 Screw For Needle Bar Rock Link 2% 8= "d“/]-/‘]- 2
D-2 SN-0109-3710 Nut(5/16" n=24) AaAz 28 269 & JE(/16 0= 2
D-2 04-117A-7400 Needle Bar Connecting Crank o A3 1
D-2 SC-0253-7400 Screw(1/4” n=28) o= A3 HYAH1/4 n=2) 1
D-28 15-048A-7900 B, BL B-LBl-l | Needle Bar Frame st 39y 1
D-29 04-010A-7900 B, BL B, Bl-l | Needle Bar Clamp Assembly vl Ze] i) 1
D-29-1 | 04-016A-7900 B.BL B BL-1 | Needle Bar Clamp vl %ol (K4189) 1
D-29-2 | 04-021S-7900 B.BL B-LBL1 | Screw For D-29-3 s 27 9 AW HUAb 1
D-29-3 04-024A-7900 B BL B-L Bl-1 | Cover For Releasing Pin Hlsd 23 3 AW 1
D-29-4 04-030G-7900 B, BL, B-], BL-1 Release Pin Return Spring s 29 9 g Az 1
D-29-5 04-025P-7900 B BL B-l, Bl-1 | Needle Bar Releasing Pin vlsd 29 = 1
D-29-6 04-031G-7900 B, BL B-1 Bl-l | Clutch Lever Return Spring st 24 99 9 Az 2
D-29-7 | 04-020A-7900 B, BL B-LBL-l | Clutch Lever 23] @ (K4193) 2 D-29
D-29-8 | 04-026P-7900 B.BL Bl BL-1 | Hinge Pin “A” For Clutch Lever =4 49 AT A(2X158) 1 | Needle Bar
D-29-9 04-033P-7900 B BL B-l,Bl-l | Needle Bar Down Positioning Pin vl 3 A" 2
D-29-10 | 04-028P-7900 B, BL B-L Bl-1 | Hinge Pin “B” For Clutch Lever 293 Y 3A3 B(15%58) 2 Clamp
D-29-11 | 04-029P-7900 B,BL B-L BI-1 | Hinge Pin For Latchet YA E A F(2%17.8) 1 Assembly
D-29-12 | 04-018A-7900 B, BL B-1 Bl-1 | Latchet(L) PR E () K194 1
D-29-13 | 04-019A-7900 B.BL B-LBL1 | Latchet(R) A X E(4) K419 1
D-29-14 | 04-032G-7900 B.BL B-LBL-1 | Latchet Return Spring vl HXE B9 A2 2
D-29-15 | 04-023A-7900 B, BL B, Bl-l | Latchet Bracket HAE B 1
D-29-16 | 04-0225-7900 B.BL Bl BL-1 | Screw For D-29-15 Y= Bl At 2
D-30 15-017A-7900 B.BL Bl BL-1 | Needle Bar Guide Slide Block vl ok 29 1
D-31 04-005A-7900 B.BL Bl Bl-1 | Needle Bar Crank vl =3 = 1
D-32 15-021P-7900 B.BL B-LBL-1 | Needle Bar Up Positioning Pin vl A 7A A 2
D-33 15-022G-7900 B.BL B-LBL-1 | Spring For D-32 st A A9 Az 2
D-34 44-107M-7900 B, BL B-1 Bl-l | Needle Bar Felt(A) visd F4 FE(A) 1
D-35 15-023C-7900 B, BL Bl Bl-l | Spring Cover A 1A AxE] AY 1
D-36 SC-0323-7900 B, BL B-1 Bl-1 | Screw(1/8" n=40) H}—fﬂ 34w 29 HaH1/8" n=40) 1
D-37 15-325A-7900 B BL B-l, Bl-l | Needle Bar Rotate Stopper Block vl 3A ulx] 828 2
D-38 SC-0323-7900 B,BL B-LBL-1 | Screw(1/8" n=40) e S 9] 8 AAH1A 0=k | 2
NOTE: D-39 15-021A-7900 B.BL Bl BL-1 | Stopper Pin For Slide Block Zglol= B8 ~&5 3 1
D-40% | 15-020A-7900 B.BL B-LBL-1 | Slide Block Z o= B 1
@ A=KM-750-7 D-41 15-018A-7900 B.BL B-LBL-1 | Slide Block Cover Zalol= 28 An 1
AL=KM-750BL-7 | | D-42 04-0025-7900 B.BL Bl BL-1 | Screw(9/64" n=40) A7 IAS TAPAHEA) (964 n=40) | 2
A-1=KM-750 D-43L 04-211A~7900 B.BL BLBL-1 | Needle Bar(L) vl () L 1
AL-1=KM-750BL | | D-43R 04-212A-7900 B, BL Bl Bl-l | Needle Bar(R) G R 1
B=KM-790-7 D-45* 04-11LA-7900 B.BL Bl BL-1 | Needle Clamp(L) A=A 1/4() 1
BL=KM-790BL-7| | D-46* 04-11RA-7900 B BL B, Bl-l | Needle Clamp(R) 2= 1/4(4) 1
B-1=KM-790 D-47 SC-A297-4118 B BL BBl | Screw(1/8" n=40) Feo] ] A2AH1/8 n=40) | 2
BL-1=KM-7908L | | D48 SC-A320-4222 B, BL. B-1, BL-1 Screw(l/S: n=40) 3o A AL (1/8" n=40) | 2
@ The “** Mark D-49 SC-A350-4515 B.BL B-LBL-1 | Screw(1/8" n=40) EEo| %“4‘”‘}(1/8 n=40)| 2
is Option Parts D-50 44-108M-7900 B, BL B, Bl-l | Needle Bar Felt(B) vlEd g4 YE(B) 2
D-51 44-109C-7900 B, BL B, Bl-l | Oil Wick Holder H} Gl %° RN 1
@ Refertopage | 1,5, SC-0323-7900 B.BL BLBL1 | Screw(1/8" n=40) apsy) 34 84 29 A8 n=a) | 1
S o s D-53 44-0000-1230 B BL BL Bl | Oil Wick 29 AR 1
marked with D-54 04-021C-7400 B,BL B-1 BL-1 | Wick Support(Needle Bar Frame) A1 Ate] (2-51) 2
an asterisk(#) D-55 SC-0531-2302 B.BL B-LBL1 | Screw(9/64" n=40) va& TAPHA) 6 n=40) | 2
D-56 SC-0167-7900 B.BL B-L BL1 | Screw(M8 x 1.25) H}~ 253 UAH(A) (Msx125) | 4




Needle Bar Flip—Up Mechanism
HiSO & A

E-15
E-16 E-8 .J
E-21 E-21 7
.o E-22 °e /
e200 amm @ Ot ) o !
E-18 E-1o E-13E-14 L
C ——  — — —— QI
E-23 R 4 ¢
q E'11 i
E-24 L E-10 2
E-25 1 8 1 E-9 " [
E-26
LU e ]

E-27g°®E-21

E-40
1

E-39




SunLbtar

Ref. No. Parts No. Note Name of Parts = | Q' ty As:lecr: 2
E-1 17-001A-7900 B-1, BL-1 | Needle Bar Change Lever Bracket e A3k H BelGE) | 1
E-2 SC-0173-1230 B-1, BL-1 | Screw(3/16" n=32) B A 28 aAAkE/16" n=82) | 2
E-3 17-003A-7900 B-1, BL-1 | Slide Plate &efol= 1
E-4 17-004A-7900 B-1. BL-1 | Set Screw For Slide Plate Zlol= 2 1A whialb 2
E-5 17-007S-7900 B-1. BL-1 | Spring For E-6 s B3 229 Azg| 1
E-6 17-005A-7900 B-1. BL-1 | Releasing Plate For Needle Bar vlsd 859 =g 1
E-7 SC-0502-2302 B-1, BL-1 | Screw(9/64" n=40) A5 3AS IAPHH) (964 n=40) | 2
E-8 17-008A-7900 B-1. BL-1 | Needle Bar Change Lever Assembly | ¥l=e] A3b @ () 1
E-9 17-084A-7900 B-1, BL-1 Stud For Needle Bar Change Guide Plate | ¥}d] A3 hyjgh wbx = 2
E-10 17-010A-7900 B-1, BL-1 | Needle Bar Change Indication Plate | ¥}=d] A3t g3t 1
E-11 SC-0173-1230 B-1, BL-1 | Screw(3/16" n=32) B B aAKE/16 n=32) | 2
E-12 17-012A-7900 B-1. BL-1 | Ball Guide Bushing Z qhy 1A 1
E-13 17-013G-7900 B,BL B-L Bl-l | Neutral Spring For E-8 uhet A3 gw A9 A= 1
E-14 17-014A-7900 B,BL B Bl-l | Neutral Positioning Ball s A3 Gy A9H B 1
E-15 17-015A-7900 B-1, BL-1 | Crank For Needle Bar Stopping Shaft | B}t A3 &% &= 3= 1
E-16 SC-0186-1230 B-1, BL-1 | Screw(3/16" n=32) AR g TAYAR3/16" n=32) | 1
E-17 17-017S-7900 B-1, BL-1 | Hinge Pin Screw For E-18, 19 28 ¢E& thial 1
E-18 17-023A-7900 B-1, BL-1 | Slide Block Moving Shaft(S) Zglol 28 X 2MAA) | 1
E-19 17-022A-7907 B, BL Slide Block Moving Shaft(T) &eglol= B £5&(A14) 1
E-20 17-028A-7900 B.BL B-L Bl | Collar For Slide Block Moving Shaft | &gle]= B2 $%% slg} | 3
E-21 SC-0164-2700 B.BL B-LBL-1 | Screw(MS5) A HE A JAHMS) 5 @—
E-22 17-019G-7907 B,BL B, Bl-l | Return Spring For E-8 s AE e B9 Az | 2
E-23 17-020A-7900 B, BL B-L Bl | Bracket For Slide Block Moving Shaft | £&}e]= &2 53 Bl 1
E-24 SC-0543-2302 B,BL B, BI-l | Screw(11/64" n=40) £ shuh 812 3AVAHIL64 n=0) | 2
E-25 17-024A-7900 B,BL B-L Bl-l | Slide Block Moving Lever Lghol= B % EH 1
E-26 17-025G-7900 B,BL B-L Bl-l | Positioning Spring For Slide Block &bl B 91X AA Az 2
E-27 SC-0195-7507 B.BL B-LBL1 | Screw(M4X0.7) 97 BE k2l JAHM4AX07) 1
E-28 17-0178-7507 B, BL Set Screw(B) For E-18, E-19 Letolt B3 5= thial 1
E-29 17-007G-7907 B, BL Return Spring For Solenoid Shaft LY o]l By AxE 2
E-30 17-311A-7907 B, BL Cover For Solenoid £ o= AW 1
E-31 SC-0173-1230 B, BL Screw(3/16" n=32) B 28 K316 n=32) | 2
E-32 17-312A-7907 B. BL Stud For Solenoid Shaft Connection Lever | <@ xo]= A7 v w3 1
E-34 17-3148-7907 B. BL Nut For E-32 a7 dw ] 3 E 1
E-35 17-027A-7907 B, BL Set Screw For E-41 £ rol= £E5F chA} 2
E-36 17-033A-7907 B. BL Needle Bar Change Solenoid e H3 o= (i) | 2
E-39 06-023M-2700 B. BL Plug For E-36 Z2]71(A) 1490P-C 1
E-40 17-437C-7907 B. BL Tube For E-36 FH () 1
E-44 17-042A-7907 B, BL Connection Lever For E-41 Y xol= & A2 G 1
. E-45-1 | SC-0196-2700 B. BL Screw (M3 % 0.5) S xo)n A APAHMIX05) | 8
Rl E-45-2 | 11-017W-2700 B. BL Washer For E-36 £ ro|= B ol 8
@ A=KM-750-7 E-45-3 11-016W-2700 B. BL Spring Washer For E-36 S role A A 9N 8
AL=KM-750BL-7 : .
A4=KM-750 E-46 17-0418-7907 B, BL Ball Guide Screw i R 1
AL-1=KM-750BL E-47 17-500A-7907 B, BL Needle Bar Change Switch vl A3 A% (#) 2
B=KM-790-7
BL=KM-790BL-7 E-50 11-018M-2350 B, BL Plug Cover For E-47 £ o= ZB1 1
B-1=KM-790 E-51 11-019M-2350 B. BL Tube For E-47 &Y ol FH 1
BL-1=KM-790BL " N .
E-55 SC-0173-1230 B, BL Screw(3/16” n=32) Y A 2 aAAK/16 n=3) | 2
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NOTE:

© A=KM-750-7
AL=KM-750BL-7
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-790BL

Ref. No. Parts No. Note Name of Parts = g Q’ty As:lecr: bly
F-1 06-001A-7500 A A-1, B.B-1| Length Control Dial Plate cfolot FA}(5) 1
F-2 06-013M-740L, AL AL-LBL BI1| Length Control Dial Plate ol &2MH(7) 1
F-3 SC-0193-1230 Screw(3/16” n=28) tholod 3 IAAN3/16" n=28) 1
F-4 06-012P-7400 Pin For F-1 thelst 7 !
F-5 06-027G-7400 Spring For F-1 thold A !
F-6 06-010R-1230 O-Ring For F-7 thold & 97 1
F-7 06-106A-7500 Feed Regulator Dial Shaft gol= x4 ol = 1
F-8 06-107A-7507 A, AL, B, BL | Reverse Feed Control Shaft A7 #H FH(AAE) 1
F-9 06-008A-7500 AL AL-L BL B | Reverse Feed Control Shaft 4z g4 (A ) 1
F-10 06-009A~7500 A A-1, B, B-1| Feed Regulator glol= zA7](8) 1
F-11 06-010A-750L AL AL-LBL B | Feed Regulator ¥ e]= 24 7](BL) 1
F-12 SC-A117-4417 Screw(1/4” n=40) $7hF7 o] HEAH/A n=40) 2
F-13 06-112A-7500 Feed Regulator Eccentric Wheel Shaft | ¥]o]= zA7] A= 1
F-14 SC-0173-1230 Screw(3/16" n=32) By w28 3AYAH3/16" n=12) 1
F-15 06-114A-7500 Feed Regulator Connecting Rod A3y AAZ=(28A]) 1
F-16 06-015A-7500 Stud Screw For F-15 A3y AZF= thii} 1
F-17 06-116A-7500 A A1 B, B-1| Feed Regulator Shaft 37 (9) 1
F-18 06-116A-750L, AL AL-L BL B | Feed Regulator Shaft A 317](BL) 1
F-19 07-252A-5607 Stopper Collar For F-17, F-18 A7) ~&5 7l L
F-20 SC-0317-2700 Screw(15/64" n=28) A A& o) TAYAH15/64" n=28) 2
F-21 06-033M-7400 Felt For F-17. F-18 A3 dE 4
F-22 44-0000-1230 0il Wick 2d AA L
F-23 44-058C-5607 Wick Holder For F-17, F-18 A3t7) fAlgte) !
F-24 SC-0549-2302 Screw(1/8" n=44) i) F49 Ao I n=44) 2
F-25 06-120A~7500 A A-L B B1| Feed Cam 5ol = ZA(S) L
F-26 06-120A-750L AL AL-LBLBL1| Feed Cam ¥ o] = 74 (BL) 1
F-27 SC-A308-4517 Screw(1/4” n=40) S2 e Bo| WEUA(1/4" n=40) 2
F-28 06-036A-7400 Needle Bearing For F-25, F-26 o] = o] 1
F-29 06-024A-7500 Bearing Cover For Feed Cam go]l= 7 wo]g FAw 1
F-30 SC-A301-4119 Screw(9/64" n=40) F2o] AN ZLUAH9/61" n=40) 2
F-31 06-035A-7400 Feed Cam Connecting Rod W3] 2= 1
F-32 06-032P-7400 Slide Block Shaft Heold 2= d72d 1
F-33 15-220A-7900 Slide Block <elol= (23] 2
F-34 06-029A-7500 Slide Block Guide Plate Zelo|= B gt 2
F-35 SC-0543-2302 Screw(11/64" n=40) E7h} 812 ZAYAH11/64" n=40) 4
F-36 06-137A-7400 Level Feed Connecting Link 43 ¥ol= 73 = (KS007) 1
F-37 06-141A-7400 A Al B, B-1| Level Feed Crank Sydd =43 !
F-38 06-141A-750L AL AL-LBL B | Level Feed Crank a4 2= !
F-39 SC-0253-7400 Screw(1/4” n=28) 2% 3YA FHYAH1/4" n=2) 1
F-40 06-040P-7400 Stud For F-37, F-38 443 !
F-41 06-020C-7400 E-Ring( ¥ 6) EH(86) 2
F-42 06-139A-7400 Feed Rock Shaft Bushing(R) SEUy 32A 1
F-43 SC-0507-1230 Screw(15/64" n=28) A& HA TAYAL(15/64" n=28) 1
F-44 06-142A-7400 Collar For F-48 s34 st} 2
F-45 SC-0129-4515 Screw(1/4" n=40) FEel HEHAHI/A4 n=40) 4
F-46 06-141A-7500 Feed Rock Shaft Front Bushing g A4 1
F-47 SC-0507-1230 Screw(15/64" n=28) Az 34 THAUARH15/64" n=2) 1
F-48 06-143A-7500 Feed Rock Shaft ek 1
F-49 06-144A-7500 Feed Bar Crank FUR =32 1
F-50 SC-0184-1600 Screw(3/16” n=28) 39 =43 HUAH3/16" n=28) 2
F-51 06-146A~7500 Feed Bar Shaft By oA 5 1
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Ref. No. Parts No. Note Name of Parts = g Q'ty As:lecr: bly
F-52 SC-0173-1230 Scre(3/16” n=32) B A 28 2AWAH3/16" n=32) 1
F-53 06-046W-7400 Washer For F-51 Y A & 944 2
F-54 06-149A-7507 A AL B.BL | Feed Bar Y TR (AA) 1
F-55 06-050A~7500 41,4 BLBIA | Feed Bar Fu A wAE) 1
F-56 06-152A-7400 Feed Bar Fork FY 3 £ 3 (KSM004) 1
F-57 SC-0106-7400 Screw(15/64" n=28) 23 FHAH15/64" n=28) 1
F-58 06-051W-7400 Washer For Feed Bar Fork 3 F AP 944 1
F-59* 06-054A~7400 Feed Dog 1/4 EY 1/4( 2 2) 1
F-60 SC-A306-4113 Screw(1/8" n=44) 27 o] HEE((1/8" n=4) | 2
F-61 SC-0212-7400 Screw(1/8” n=44) FY &o] 2K/ n=44) | 1
F-62 SN-0113-7400 Nut(1/8" n=44) B 9 Y E(1/8" n=44) 1
F-63 06-053M-7400 Felt For F-56 z3 AEe 1
F-64 SC-A301-4119 Screw(9/64” n=40) TA WA THYAH9/64" n=40) 1
F-66 06-061A-7507 A, AL, B, BL | Reverse Lever A7 H W (AHE) 1
F-67 06-062A-7500 AL ALLBLBIA | Reverse Lever A8 ¥ (B AE) 1
F-68 SC-0186-1230 AL AL BLBIA | Serew(3/16” n=32) AW TAYAH3/16" n=32) 1
F-69 SC-0185-1230 AL ALLBLBIA | Screw(3/16” n=32) g G JAH3/16" n=32) 1
F-70 06-053W-1230 M, AL BBl | Washer For F-67 g 9}A 1
F-71 06-066G-7507 A, AL, B, BL | Reverse Lever Spring(A) Gz #Hw =3 (A) 1
F-72 06-043W-5607 A, AL, B, BL | Washer For F-73 Sz A4 okA 2
F-73 06-044A-5607 A, AL, B, BL | Auto Reverse Lever 21 g B(K2888) 1
F-74 SC-A117-4417 A AL, B, BL | Screw(1/4" n=40) S7HeRo] WMEMH1/4 n=40) | 1
F-75 SC-A308-4517 A AL, B, BL | Screw(1/4" n=40) 74Fe ] "EMHI/A n=40) | 1
F-76 06-0718-7507 A AL, B, BL | Stud Screw For F-67 47 w289 (1) gt 1
F-77 06-072R-7507 A, AL, B, BL | Upper Stopper Rubber For Reverse Lever | $%1 ¥ A& (k) % 1
F-78 06-022C-7400 Reverse Lever Stopper(Lower) gz Y AEH 1
F-79 SC-0543-2302 Screw(11/64" n=40) E7h} 312 ZAYAH11/64" n=40) 1
F-80 06-075A-7507 A, AL, B, BL | Reverse Crank Assembly Az ZP= 1
F-81 SC-0296-3900 A, AL, B, BL | Screw(3/16" n=232) = b3 HAK3/16" n=32) | 1
F-82 SC-0122-1230 A, AL, B, BL | Screw(15/64" n=28) Y & a5/ n=2) | 1
F-83 06-005A-7500 AL AL BLBL | Link For Reverse Lever Spring Assembly | 9% ] Ax=2 = 1
F-84 SC-0122-1230 M ALLBLBIA | Screw(15/64" n=28) B A & w6 n=28) | 1
F-85 06-024G-1230 Reverse Lever Return Spring Y A== 1
F-86 06-139C-1600 Spring Hook For Reverse Lever Az W AxZE Aol 1
F-87 SC-0173-1230 Screw(3/16" n=32) FY 9 29 3AYAKE/16 n=32) 1
F-88 06-040S-1600 Stud Screw For F-86 =3 Aol & A} 1
F-89 SN-0115-7400 Nut(3/16" n=32) 93 Y E(3/16" n=32) 2
F-90 06-019A-5607 A, AL, B, BL | Stud Screw For F-80 gz FZA = thia} 1
F-90-1 | SN-0101-7400 A, AL, B, BL | Nut(11/64" n=40) Y E(11/64" n=40) 1
F-91 06-086A-7507 A, AL, B, BL | Reverse Link e Lerols g4 P3| 1
F-92 06-118A-5607 A, AL, B, BL | Reverse Solenoid Crank W] Ldole F5 1
NOTE: F-93 06-022A-5607 A AL, B, BL | Stud Screw For F-92 e £ oz dAZY T %(X) 1
F-94 06-023A-5607 A, AL, B, BL | Reverse Solenoid Bracket We] £ -ol= Bal 1
® 2;&“&'328'&_7 F-95 06-024A-5607 A AL B BL| Stud For F-92 e EPrele FPT & | 1
A-1=KM-750 F-96 SC-0253-7400 A AL B, BL | Screw(1/4" n=28) 2% 393 FH0/4 n=2) | 3
AL-1=KM-750BL | | p-g97 06-026A-5607 A, AL. B, BL | Reverse Solenoid Assembly el e o] = () 1
Effm;%%gw F-98 SC-0173-1230 A AL B, BL | Screw(3/16” n=32) FV ] A0 0=) | 3
B-1=KM-790 F-99 06-029A-5607 A, AL, B, BL | Reverse Solenoid Cover el &g o]l = Ar(X) 1
BLA=KM-790BL | |50 SC-0173-1230 A AL, B, BL | Screw(3/16" n=32) B 5 2P n=3) |1
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Ref. No. Parts No. Note Name of Parts = | Q' ty As:lecr: 2
G-1 07-101A-7500 AL AL BLBIA | Lower Shaft 5= 1
G-1-1 07-001A-7507 A, AL B, BL | Lower Shaft 5= 1
G2# 07-002A-7500 Lower Shaft Front Bushing 515 AXA(EF) 1
G-3 07-004M-7400 Felt For G2, 5 5l Al AE(54) 2
G-4 SC-0507-1230 Screw(15/64" n=28) A& BA IAGAL(15/64" n=28) 1
G-5# 07-104A-7500 Lower Shaft Middle Bushing 5l FRAN(EF) 1
G-6 SC-0507-1230 Screw(15/64" n=28) A& BA IAGA(15/64" n=28) 1
G-7 07-106A-7500 Bearing Bushing 513 ZF o] XA 1
G-8 07-007 A-5607 Bearing (6904NR) 5l & v ]3] (6904NR) 1
G-9 SC-A117-4417 Screw(1/4" n=40) S o] WEAH(1/4 n=40) | 1
G-10 SC-A308-4517 Screw(1/4" n=40) A A AGAN1/4 n=40) | 1
G-11 07-108A-5607 Bearing Bushing 5t & o= BA) 1
G-12 07-011A-5607 Bearing (6004NR) 513 3 W) o] (6004NR) 1
G-13 SC-A117-4417 Screw(1/4" n=40) 7R WEAHI/A n=40) | 1
G-14 SC-A308-4517 Screw(1/4" n=40) 7] WEAHI/A n=40) | 1
G-15 07-112A-5607 Bearing Presser 5t F wlo]] 5 1
G-16 SC-0155-7400 Screw(9/64” n=40) Woj skt FAUAH9/64" n=40) | 3
G-17-1 02-015C-7400 Safety Cluthch Belt Pulley Ring = X 1
G-17-2 | 07-017A-7500 Timming Belt Pulley(Lower) QAL E= 1
G-17-3 | SC-A117-4417 Screw(1/4" n=40) &7 FEo] WEGAHI/A n=40) | 1 @
G-17-4 | SC-A117-4417 Screw(1/4" n=40) A A IAYAN1/A n=40) | 1
G-24 09-001A-7400 Lower Shaft Spiral Gear 71¢1(R) 2
G-25 SC-A550-4517 Screw(1/4” n=40) 7477 o] HEAH/A n=40) | 4
G-26 SC-A117-4417 Screw(1/4” n=40) FEo] HEUAH1/4 n=40)| 2
G-27 06-054A-5700 Vertical Feed Eccentric Cam HA 7 1
G-28 SC-A550-4517 Screw(1/4” n=40) $7477 o] HEAH/A n=40) | 1
G-29 GP-009940-00 A, A-1, B, B-1| Rotary Hook Base(Left) = WA () 1
G-30 GP-009948-00 AL AL-LBLBIA | Rotary Hook Base(Left) = WA (k) 1
G-31 GP-010036-00 A, A-1, B, B-1| Rotary Hook Base(Right) = 1ACH) 1
G-32 GP-010038-00 AL AL-LBLBIA | Rotary Hook Base(Right) = WA (f) 1
G-33 44-039M-7500 Hook Oil Felt F F4 A= 2
G-34 44-040W-7500 Felt Washer For Hook Base = F4 dE 9N 2
G-35 44-098M-7500 Hook Base Cover Gasket Z Wbz A A 2
G-36 44-100A-7500 Hook Base Cover(L) % w3 AW (F) 1
G-37 44-099A-7500 Hook Base Cover(R) = 9 AW () 1
G-38 SC-0158-3710 Screw(9/64 " n=40) Hak HUAH(9/64 7 n=40) | 8
NOTE: G-39 44-094R-7500 Oil Adjusting Tube S 2 3R 2
© AKM-7507 G-40 44-095P-7500 Oil Adjusting Pin e | 2
AL=KM-750BL-7 | | G-41 SC-0354-7500 Screw (M6 X 1.0) 5 24 JAHM6%1.0) 2
ﬁﬂ;%:;ggm G-42 44-097C-7500 Nut For Oil Adjusting +% 24 Y= 2
Efl%l';%%gw G-45 09-002A~7400 Hook Gear HEIUN) 2
B-1=KM-790 G-46 SC-A550-4517 Screw(1/4" n=40) S o] WEAN1/4 n=40) | 6
BL-1=KM-790BL . N
G-47 07-142A-7500 Rotary Hook Bushing(Lower) 283 F 2ACT) 2




Lower Shaft & Rotary Hook Mechanism
Ol= X EE X

G-4 G-6
[] 1
——— —— -3 Lo
o2 EEEESeG S o

-..G 28,4

G-98°® G-10

G-14
G-13—8 b Tr1—G-16

G-73~_ G-66 .
G-74— —G-
~
G-75 - -
G-68 |
G-60 G-61
G570 Qo= mo ﬁ aQ
G-63
G-SSO r_-\( \ o
G530 © G-64 ° 0
1 G-65 i
G-51= O G-50 o -
1]
G462 @ G45 | gH
G48= THG47 !
G340 (@)
- 2} N
G-33 1641 1
G-3sﬂ 0 G42 o g
v G'40 v -t
p mG39 = =
G38'" -
= TG36 -

G-30

OG89

o
Jeeo 1

G-85-10785°3

G-85-2

G-17-4 a 9w G-17-3

—

G-17-2

G-82 G-83 G-81

DO
@ co—

D) as )
O

l G62

Gs6 O© 5658 g

G-69

G-70

G-71

G-72
G54 Q

G-49 Q o

G-31




SunLbtar

NOTE:

© A=KM-750-7
AL=KM-750BL-7
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-790BL

Ref. No. Parts No. Note Name of Parts = | Q' ty As:lecr: 2
G-48 SC-0105-7500 Screw(11/64” n=40) EA & 7} TAPH/6E n=40) | 2
G-49 07-044A-7500 A, A-1, B, B-1| Rotary Hook Bushing(Upper) 2EE & 2A(L) 2
G-50 07-145A-750L AL AL BL Bl | Rotary Hook Bushing(Upper) 2HE F AL 2
G-51 SC-0105-7500 Screw(11/64” n=40) EA & 7t TAMH/6E n=40) | 2
G-52 07-047W-7500 Rotary Hook Bearing Stop Ring 2Eg ¥ B/R(FAH) 2
G-53 07-048A-7500 Rotary Hook Needle Bearing 2HZ] F Y& dolg 2
G-54 07-049W-7500 A A-1, B, B-1| Hook Thrust Ring 3 vz g 2
G-55 07-050W-750L, AL AL-LBL BIA | Hook Thrust Washer F 3 oA 2
G-56 09-005A-7400 A A-1, B, B-1| Opener Link o=y g= 2
G-57 09-116A-740L AL AL BL Bl | Opener Link L=y Y= 2
G-58 09-104A-740L A, A-1, B, B-1| Opener Lever 2=y #HH 2
G-59 09-115A-740L AL AL BL B | Opener Lever o=y Gy 2
G-60 SN-0115-7400 Nut(3/16" n=32) S YE(3/16" n=32) 2
G-61 09-106A-7400 Screw For Opener Link Shaft o3y gz = 2
G-62 09-003A-7400 A, A-1, B, B-1| Opener Bl Aol o= 2
G-63 09-014A-740L, AL AL BL Bl | Opener Bul Aol 27y 2
G-64 02-019W-1230 Washer For G-62. G-63 A& AE A 2
G-65 SC-0502-2302 Serew(9/64" n=40) Q7 3AH TR (964 n=40) | 2
G-66 07-172A-7500 Opener Lever Shaft oy FHW = 2
G-67 44-0000-1230 0il Wick ¢ o Alx] 2
G-68 SC-0353-7400 Screw(3/16" n=32) EHo] HEUA3/16" n=32)| 2
G-69 07-051A-7507 A Hook 7k} H12-15L(TRI) 2
G-70 07-053A-7500 A-1 Hook 7}t H12-15L 2
G-71 07-056A-7907 B Hook 7}u} H12-15LC TRI/CP 2
G-72 07-055A-7900 B-1 Hook 7k} H12-15LC/CP 2
G-73 07-052A-75L7 AL, BL Hook 7ha} H12MC(1) TR/CP-BR | 2
G-74 07-054A-750L, AL-1 Hook 7ha} H12M(BR) 2
G-75 07-052A-790L BL-1 Hook 7}a} H12MC(1)/CP 2
G-76 07-058G-7507 A, A-1, B, B-1| Bobbin Tension Spring wul ¥kx AsxE) 2
G-77 09-043G-740L AL AL BL Bl | Bobbin Tension Spring W4 WA AxE 2
G-78 07-160A-7500 A A-1, B, B-1| Bobbin Asz(By) 2% 2
G-79 07-161A-750L, AL AL BL Bl | Bobbin A x| (2Hl) 2u] 2
G-80 07-063A-7900 B Bobbin Case wul Aol 74 2
G-81 07-063A-7900 B-1 Bobbin Case Bal Aol 7} 2
G-82 07-062A-75L7 AL Bobbin Case BAl Ao 7Y 2
G-83 07-064A-790L BL Bobbin Case wul Aol 74 2
G-84 07-064A-790L BL-1 Bobbin Case 2al Ao 7} 2
G-85-1 | 09-026A-7400 Pinch Sleeve(Upper) ZhulEy &g B () 2 a-85
G-85-2 09-027 A-7400 Pinch Sleeve(Lower) 7l EY &£8]B.(F) 2 Pinch Sleeve
G-85-3 | SC-0331-4122 Screw(15/64" n=28) Fo] & A2AH(15/64" n=28) 2 Ass'y
G-89 09-034W-7400 Washer For Hook Base ) FANCIVE | 2
G-90 04-020S-7400 Screw For Hook Base 2E F= Ir} 2




Lubrication
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SunLbtar

NOTE:

© A=KM-750-7
AL=KM-750BL-7
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-790BL

Ref. No. Parts No. Note Name of Parts = | Q' ty Asile:: 2
H-3 44-033C-5607 0Oil Cover kg 1
H-4 44-016M~-7400 Oil Felt For Thread Takup AA 7 F5 AE(6-14) 1
H-5 44-018C-8130 Oil Tube Choke Plate 71 gqte] 53 1
H-6 SC-0173-4118 Screw(3/16" n=32) E¥o] ] 2-euak(3/16" n=32) 2
H-7 44-033C-7500 0Oil Cover kg 1
H-8 44-071M-7500 Oil Stopper Plate Presser 29 =1 g Ay 1
H-9 44-004A-7500 Dust Protector A x]2to] 1
H-10 44~-106A-7900 Dust Protector x| uto] 1
H-11 SC-0502-4125 Screw(9/64” n=40) Bao] A ALAHY/6L n=40) | 2
H-12 44-019M-7400 Felt(B) F 2A AN AE(6-19) | 1
H-13 44-0000-1230 0il Wick 29 Al 1
H-14 44-012C-1230 Oil Hose(Thread Take Up) 35 o= 1
H-15 44-014A-7500 Oil Tank Ass'y Ldel=A(R) 1
H-16 44-144M-7500 O-Ring X} 1
H-18 44-021R-7400 Rubber Cap W = 7] Enl) 1
H-19 SC-0307-1230 Screw(3/16” n=32) B 393 Zake/16T n=32) | 2
H-21 44-009M-7500 Oil Felter 2o FE 1
H-22 44-001C-1230 Tube Holder Spring LY 32 AA 9
H-22-1 | 44-101C-1230 Tube Holder Spring(L) °d 32 AAHN) 2
H-23 44-041M-7500 Oil Hose #5(0il Tank) 2 B3 FA6XIX130M/M) | 1
H-24 44-012C-1230 Oil Hose @ 3(0il Tank) S o]z 1
H-25 44-012C-1230 Oil Hose @ 3(0il Tank) gF ol 1
H-26 44-012C-1230 Oil Hose(Feed Regulator Shaft) gl5 yjol= 1
H-27 44-0000-1230 0il Wick 29 Az 1
H-28 44-012C-1230 Oil Hose(Hook) 3t o= 1
H-29 44-0000-1230 0il Wick 29 A% 1
H-30 44-084M-7500 Supporter For Oil Terminal Tube 24 EHud HB A% 1
H-31 SC-0531-4125 Screw(9/64" n=40) FRo] FIHA ALUAK9/64" n=40) 1
H-32 44-026G-7400 Tube Holder P e o] A2 1
H-33 SC-0531-4125 Screw(9/64" n=40) TR FIHA ALUA9/64" n=40) 1
H-34 44-021A-7500 Oil Terminal 2 End 1
H-35 44-018R-7500 0il Cap A7) GAmpN 1
H-36 SC-0531-4125 Screw(9/64” n=40) Bao] A ALAH9/6L n=40) | 2
H-37 44-012C-1230 0Oil Hose Left(Hook Base) S5 Tol= 1
H-38 44-0000-1230 0il Wick 29 Al 1
H-39 44-012C-1230 0il Hose Right(Hook Base) 3k gjo]xz 1
H-40 44-012P-7500 Oil Tube Pin(Hook Base) AE FEA) 0d Fr AL | 2
H-41 44-011C-7400 Oil Wick Setting Plate 44 LE A R(6-7) 1
H-42 SC-0531-4125 Screw(9/64” n=40) Bao] A ALANY/64 n=40) | 1
H-43 44-0000-1230 0il Wick 29 A% 1
H-44 44-019M-7400 Felt % 2A ARA AE(6-19) | 1
H-45 44-019M-7400 Felt F 2A ARA AE(6-19) | 1
H-46 44-019M-7400 Felt 3 2A ARA AE(6-19) | 1
H-47 07-003M-7400 Felt 5l kB A mby) WE(53) | 1
H-48 44-101A-1230 Tube Holder Spring 2d 3 AAA(H) 2
H-49 44-279C-5700 Reinforcement Plate For H-35 R AR 1
H-50 SC-0543-4525 Screw(11/64” n=40) Al 2
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Thread Trimmer Mechanism
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NOTE:

@® A=KM-750-7
AL=KM-750BL-7
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-790BL

@ Refer to page
37 for items
marked with
an asterisk(#)
J Wiper
Mechanism

Ref. No. Parts No. Note Name of Parts = g Q' ty As;e:: bly
I-1 10-001A-7507 A AL B, BL | Moving Knife Shaft(L) 5 a0k 1
1-2 10-101A-7507 A AL B, BL | Moving Knife Shaft(R) 5 WEE() 1
-3 10-002A-7507 A AL B, BL | Moving Knife F v 2(2122707-553A) 2
14 SC-A154-4114 A AL B.BL | Screw(11/64" n=40) A WE] HEE(11/64 n=40) | 4
15 10-004A-7507 A AL B. BL | Moving Knife Shaft Collar = v 718 2
I-6 SC-0105-4517 A AL B, BL | Screw(M4) SAFHEo] HEUAN(MY) | 4
1-7 10-106A-7507 A, AL, B, BL | Thread Catcher Al #}o] 2
1-8 10-007A-7507 A AL B, BL | Fixed Knife A w) 22(2122707-556A) 2
1-10 SC-A154-4114 A AL B, BL | Screw(11/64" n=40) HA M HEE(11/64 n=40)| 2
1-11 10-010W-7507 A AL B, BL | Washer For Moving Knife Tension Adjusting | = w2 &= =2 94 1
I-12 10-001A-7507 A, AL, B, BL Moving Knife Bracket = v H_E]—ﬂl 1
1-13 SC-0211-4113 A AL B, BL | Screw(M4x0.7) S Ee] HEE(M4X0T) | 4
I-14 10-013A-7507 A AL B BL | Thread Trimming Rock Link Shaft | A2 &% g=3= 1
I-15 10-017S-8577 A AL B, BL | Screw For I-14 T ols F RA AL | ]
1-16 10-044R-5607 A AL B, BL | Cushion Rubber A 17 (B) 1
1-17 10-015A-7507 A AL B, BL | Thread Trimming Rock Link A 2= g3 1
1-18 41-288G-7500 A AL B, BL | Return Spring For Stopper Pin 2539 3 B9 ~xF 1
1-19 10-0508-8577 A AL B, BL | Screw For Stopper Pin 259 AL 1
1-20 07-011W-1230 A AL B, BL | Washer For Stopper Pin Zhatzto] 94A 1
1-21 10-033C-7507 A AL B, BL | Nut For Stopper Pin B x9E FYE(H) 1
1-22 10-034S-7507 A AL B BL | Stud Screw For Rod End(R) 2% Y3 94 Qe thipp | 1
123 07-011W-1230 A AL B, BL | Washer For I-22 7iutate] 944 1
1-24 10-033C-7507 A AL B, BL | Nut For 1-22 2 x9E FYE(S) 1
1-25 10-066A-7507 A, AL, B. BL | Roller For Thread Trimming Cam 229 1
1-26 10-067S-7507 A, AL B, BL | Stud Screw For Thread Trimming Cam Roller | A2 70 2-&7 whixa} 1
127 07-011W-1230 A AL B, BL | Washer For 1-26 Zhulato] o4 1
1-28 10-033C-7507 A AL B, BL | Nut Fot 1-26 B x9E AYE(H) 1
1-29 06-040S-1600 A AL B, BL | Adjusting Screw For Return Spring | A~X8 ZHo] Z1}A} 1
1-30 SN-0101-4000 A AL B BL | Nut(11/64" n=40) S E(11/64° n=40) 1
1-31 10-021G-7507 A, AL, B, BL | Thread Trimming Return Spring A gEl Az 1
1-32 10-0195-7507 A AL B, BL | Return Spring Hook el Az Ho| AL 1
1-33 SN-0101-4000 A AL B, BL | Nut(11/64" n=40) $7H E (11/64” n=40) 1
1-34 10-029A-7507 A, AL, B. BL | Holder For Stopper Pin AP A 59 &Y 1
1-35 01-020W-2350 A AL B, BL | Washer For I-34 AFguw ol 223 9lM(e6) | 2
1-36 SC-0108-4113 A, AL B, BL | Screw(M6) S+ Bo] B2 E(M6) 2
1-37 10-220A-8577 A AL B, BL | Rod End Bearing(R) Fe Jd=(£) 1
1-38 10-033C-7507 A AL B BL | Nut(R) For I-37 B x9E HYE(H) 1
I-39# 10-034A~7507 A AL B, BL | Joint Connection Stud (1/16"~1'/.") | & z9e AAZ(1/16~1'/,") | 1
1-41 10-221A-8577 A, AL B, BL | Rod End Bearing(L) FT A=) 1
1-42 10-036C-7507 A AL B, BL | Nut(L) For I-41 B zE FYE(K) 1
1-43 10-024S-8677 A AL B, BL | Screw For Moving Knife Shaft Joint | & "W & 972 2 E YA} 1
1-44 10-038A-7507 A AL B, BL | Moving Knife Shaft Crank(R) F U2 & FYAH) 1
I-45 SC-0162-4113 A AL B, BL | Screw(M5x0.8) §77H R HEE(M5X08) | 1
1-46 10-140A-7507 A, AL B.BL | Moving Knife Shaft Bushing(R) F o & ZAH) 1
1-47 SC-0105-4517 A, AL, B, BL | Screw(M4) SR o] HEUAHMA) 2
1-48 10-044A-7507 A AL B, BL | Moving Knife Shaft Connection Rod(R) | ¥ WA & 92 £=(£) 1
1-49 10-045A-7507 A AL B, BL | Moving Knife Shaft Connection Rod(L) | ¥ W& & 94 F=(k) 1
1-50 10-046S-7507 A AL B.BL | Hinge Screw For 1-48, 1-49 Fds A4 FE YA | 2
I-51 10-020W-2700 A AL B.BL | Washer For I-49 ~=3 A 2
1-52 SC-0332-4111 A AL B, BL | Screw(MS5 X 0.8) $7+H 2 E (M5 X0.8) 2
1-53 10-049A-7507 A AL B, BL | Moving Knife Shaft Crank(L) E WA & FBAK) 1
1-54 SC-0162-4113 A AL B, BL | Screw(M5x0.8) 7 o] REE(M5X08)| 1
1-55 10-051A-7507 A AL B, BL | Moving Knife Shaft Bushing(L) F W & BACE) 1
1-56 SC-0105-7500 A AL B, BL | Screw(M4) = uA 2 gle 3R MY | 1
1-57 10-053S-7507 A, AL, B. BL | Stud Screw For Clutch Lever F A Ay At 1
1-58 10-551S-7507 A, AL B, BL | Screw For Clutch Lever Pin A 4y A 1
1-59 SN-0101-1600 A AL B, BL | Nut(11/64" n=40) 228 Ao F YAME(/6 n=40)| 1
1-60 10-554A~7507 A AL B, BL | Clutch Lever ErLEL 1
1-61 10-056A-7507 A AL B, BL | Thread Trimming Solenoid Assembly | A2 <d o] =(fH) 1
1-62 10-057A-7507 A AL, B, BL | Bracket For I-61 AHE &Y xo]l= Bl 1
1-63 01-020W-2350 A, AL, B, BL | Spring Washer For I-62 Az wo]A Ax8 94X (g6)| 2
1-64 SC-0109-2350 A AL B, BL | Screw(MS6) a2 & o)t Bal HApAHME) 2
I-65 10-060A-7507 A AL B, BL | Thread Trimming Cam A A 1
1-66 SC-A308-5607 A AL B, BL | Screw(1/4" n=40) A A TAVGAH1/4 n=40)| 3
1-69 11-019M-2350 A AL B, BL | Tube(Large) For I1-61 £ xol= Y 1
1-70 11-018M-2350 A AL B, BL | Plug(Large) For I-61 L cole E¥ T 1




Wiper Mechanism
to|m A
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Ref. No. Parts No. Note Name of Parts = | Q' ty Asilezbly
J-1 11-001A-7507 A, AL, B, BL | Wiper Solenoid Slol3 &d o] = () 1
J-2 11-002A-7507 A AL B, BL | Wiper Solenoid Bracket g}ol3 & o= Bz} 1
J-3 11-003A-7507 A, AL, B, BL | Wiper Slenoid Cover glols & o= AW 1
J-4 SC-0502-2302 A, AL, B, BL | Screw(9/64" n=40) 457 1A% IAPH) (9/647 n=40) 3
J-5 SC-0196-2700 A, AL, B, BL | Screw(M3X0.5) &7 xo)z B3 TAYAHMIX05) 4
J-6 11-017W-2700 A, AL, B, BL | Washer For J-1 £ ro)l= B3 oA 4
J-7 11-016W-2700 A, AL, B, BL | Spring Washer For J-1 £ o) BFA Az o)A 4
J-8 12-010A-5607 A, AL, B, BL | Rubber Bushing For Cable Guide Gz BEl Aol A 1
J-9 SC-0543-2302 A, AL, B, BL | Screw(11/64" n=40) Egh} 817 TAVAH11/64" n=40) 2
J-12 11-013G-7507 A, AL, B, BL | Return Spring For J-1 YolH &g ol B Az 1
J-13 11-014A-7507 A AL B, BL | Wiper Link “A” Ass'y ololy Y= A(FH) 1
J-14 11-0158-7507 A, AL B, BL | Stud Screw For J-13 Slol5] = A AF whix} 1
J-16 11-017C-7507 A, AL B, BL | Nut For J-14 dos] P A" A thix YE | 1
J-17 11-0158-7507 A, AL, B, BL | Stud Screw For J-20 ol7 A= A dZ that 1
J-19 11-017C-7507 A AL B, BL | Stud Nut For J-17 dho|s] g3 A" 44 thia} YE 1
J-20 11-021A-7507 A, AL, B, BL | Wiper Shaft Ass y gbo]s 7}ol= Z(#H)-40MM 1
J-21 11-022A-7507 A, AL, B, BL | Wiper Link Shaft sloly Y= = 1
J-22 11-023A-7507 A AL B, BL | Collar For J-23 sloly Y= = )} 1
J-23 SC-0105-7500 A, AL, B, BL | Screw(M4) oA = 7hel TAGAH(M4) 2
J-24 11-125A-7507 A, AL, B, BL | Wiper Link “C” slols Y= “C” 2
J-25 11-026A-7507 A, AL. B, BL | Wiper Holder s}ols] Fto] 2
J-26 SC-0298-7500 A, AL, B, BL | Screw(M3X0.5) 9}o] Aol HYAHM3X0.5) 2
J-27 SC-0132-7500 A AL B, BL | Screw(M3) glo)s TAFAH(M3) 2
J-28 11-029A-7507 A, AL, B, BL | Wiper(Right) o]z $-(#) 1
J-29 11-029B-7507 A, AL, B, BL | Wiper(Left) s}ol= (#) 1
J-30 11-030A-7507 A, AL, B, BL | Wiper Link Body Slol Y=z nF =3 1
J-31 SC-0173-1230 A AL B, BL | Screw(3/16" n=32) Eu b 29 3AUAK3/16" n=32) 2
J-32 11-032P-7507 A, AL, B, BL | Stopper A ET 1
J-33 SC-0173-1230 A AL B, BL | Screw(3/16" n=32) B w2 AUk n=g) | 2
J-34 10-020W-2700 A AL B, BL | Washer For J-32 A&7 FHA 2

NOTE:

® A=KM-750-7
AL=KM-750BL-7
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-790BL




Reverse Button Mechanism sunStar

Az HE 2

K-8

Ref. No. Parts No. Note Name of Parts 3 | Q' ty As:f:bly
K-1 12-001A-7507 A, AL, B, BL | Reverse Button Case G2 Bul AoelA 1
K-2 12-002A-7507 A AL B, BL | Insulation Film g7 HE 290A Hd 2| 1
K-3 12-013A-7507 A AL B, BL | Reverse Button Assembly Az HEGH) 1
K-4 12-004A-7507 A, AL, B, BL Spring For Reverse Button Gz HE AxE 1
K-5 06-033M-3800 A AL B, BL | E-Ring(23) Eq] ubx 2% g 3 1
K-6 12-006P-7507 A, AL, B, BL | Stopper For Reverse Buttom Az HE AEH 1
K-7 SC-0531-2302 A, AL, B, BL | Screw(9/64" n=40) E7p 2A% aAWAHA) (964 n=40) | 1
K-8 12-003A-7507 A AL B, BL | Reverse Button S/W Assembly A7 WE 29X (#) 1
NOTE:
© A=KM-750-7 K-9 SC-0126-3800 A AL B.BL | Screw(3/32" n=>56) AzA A YA/ n=56) | 2
AL=KM-750BL-7 ) e
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7 K-10 SC-0195-7507 A AL B.BL | Screw(M4x0.7) oz WE Qb3 JAHM4X07) 1
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-790BL K-11 SC-0543-2302 A AL B, BL | Screw(11/64" n=40) E7p} 74T A1/ n=40) 2




Synchronizer
Y=z Lol N

L-1
y
y ¥
£
/
L-1-1 N o
te ¢ .
' L-1-4
feey s
L-1-2
= , Assembly
Ref. No. Parts No. Note Name of Parts = | Q' ty No
L-1 Synchronizer Ass y AFAZ oA (R)
L-1-1 11-020A-2500 Magnetic Holder vlav e &4 2
L-1-2 11-022W-2500 Washer For L-1-1 vl e o FHelA 4
L-1-3 11-021S-2500 Screw For L-1-1 vlavE Eo Hua} 4
L-1-4 12-0000-SE55 Synchronizer Ass y-Servo AlAa =z o] # (&)Servo 1

NOTE:

® A=KM-750-7
AL=KM-750BL-7
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-790BL




Program Unit Box &
Presser Foot Lifting Solenoid
o2 SLE 9A 2 XI5 £ 28 &

SunLbtar

M-15

M-9

Assembly
No.

Ref. No. Parts No. Note Name of Parts

0K
0E

Q' ty

NOTE:

©® A=KM-750-7
AL=KM-750BL-7
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-790BL
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SunLbtar

NOTE:

© A=KM-750-7
AL=KM-750BL-7
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-790BL

Ref. No. Parts No. Note Name of Parts = | Q' ty As:lecr: 2
N-1 91-001C-1230 Accessory Box A AE] vk 1

N-2 91-006C-2700 Head Cover wAIAH (K) 1

N-3 91-108C-1230 oil 2d A 1

N-4 91-011C-1230 0Oil Tank 4=} 1

N-5 Nail 2 16

N-6 91-002C-7400 Oiler x4 1

N-7 91-103R-7400 Head Cushion A ZF()) 4

N-8 91-106R-7400 Rubber Cushion For Hinge B A R(K) (White) 2

N-9 91-004C-7400 Head Hinge 3 A] 4] 2

N-10 SC-0118-7400 Screw(1/4” n=24) 31 2] HUAH1/4" n=24) 4

N-11 44-024M-7500 Felt AN F§ dE 1

N-12 07-160A-7500 A, A<, B, B-1| Bobbin Axzl(ry) 25 4

N-13 07-161A-750L AL AL BL B | Bobbin Asz](®yl) 2% 4

N-14 91-007C-7400 Needle Thread Inserting Guide A7) 7] 1

N-15 Needle vl 5

N-16 91-002C-2700 A AL, B, L Wrench(5mm) 2 2] (5mm) 1

N-17 91-001C-3800 BL L Wrench(4mm) 2 2] (4mm) 1

N-18 91-003C-2700 L Wrench(3mm) # =] (3mm) 1

N-19 91-004C-2700 L Wrench(2.5mm) =] (2.5mm) 1

N-20 91-001C-2700 L. Wrench(2mm) %] (2mm) 1

N-23 91-102C-1230 Driver(L) A=INIICN) 1

N-24 91-103C-1230 Driver(S. M) =gfo| ¥ (H, /N 1

N-26 91-012C-1230 Head Rest n] A BRI 1

N-27 44-002A-8130 Oil Pan Assembly 2 sH(#) 1

N-28 91-008A-7400 Thread Stand Assembly 3R Ay 1

N-29 43-116A-8130 Knee Lifting Pad Assembly oz 938 JY= (&) 1

N-30-1 | 60-002A-7500 AL AL BL B | Belt Cover “A” WwE 78 “A” 1

N-30-2 | SC-A156-2302 Screw(9/64" n=40) 7taate] VPAH9/64” n=40) 1

N-30-3 | 60-005R-5607 Rubber Collar For N-30-1 WeE A “B" 1T ylet 3 N30
N-30-4 | 10-020W-2700 Washer For N-30-1 255 F oA 3 Belt Cover
N-30-5 | SC-0300-5607 Screw(3/16” n=28) WeAW B FYA3/16" n=28) | 3 Assembly
N-30-6 | 60-004A-2350 Belt Cover(D) WwE AW (D) 1

N-30-7 | 91-002S-3400 Screw For Belt Cover Eijap 1

N-31 10-007A-7507 Fixed Knife A w2 1

N-32 10-010W-7507 Washer For Moving Knife Tension Adjusting | % w2~ A= =2 9}A 4

N-33 02-003A-2700 Nylon Clip vHd 2 Z3 5

N-34 41-101A-1230 Bobbin Winder Assembly ALZE7) (#7) 1




Gauge Parts
HIO| X| &A

Name of Model

1 Gauge Size Parts No.
AL A1 AL-1 B BL B-1 BL-1

/" (1.6mm) 01-44TA-7507 s
*/%" (2.4mm) 01-43TA-7507 # * "
/4" (3.2mm) 01-42TA-7507 x * "
°/” (4.0mm) 01-59TA-7507 * % "
/" (4.8mm) 01-41TA-7507 * " w
/" (5.6mm) 01-48TA-7507 * «
'/} (6.4mm) 01-40TA-7507 x * "
°/\6” (7.9mm) 01-45TA-7507 * « "
°/5"(9.5mm) 01-46TA-7507 * . w
/¢’ (11.1mm) 01-49TA-7507 s * "
'/, (12.7mm) 01-50TA-7507 * # *
°/s" (15.9mm) 01-51TA-7507 * " "

Needle Plate | */;"(19.1mm) 01-52TA-7507 * . .

(A-52)
/5 (22.2mm) 01-53TA-7507 s
17(25.4mm) 01-54TA-7507 x
1/, (31.8mm) 01-55TA-7507 * * "
177 (349mm) 01-56TA-7507 *
1'/,"(38.1mm) 01-57TA-7507 s
2" (50.8mm) 01-58TA-7507
2 Gauge Size Parts No. Name of Model
AL A-1 AL-1 B BL B-1 BL-1

/6" (1.6mm) 01-47SA-7500 * *
*/" (2.4mm) 01-56SA-7500 s & * %
'/ (3.2mm) 01-46SA-7500 s * « w
*/" (4.0mm) 01-43SA-7500 * * * *
/i (4.8mm) 01-45SA-7500 s & # #
/%" (5.6mm) 01-57SA-7500 * "
'/ (6.4mm) 01-40SA-7500 * # B -
°/i6” (7.9mm) 01-44SA-7500 s * # x
*/ (9.5mm) 01-41SA-7500 * * # *
/is" (11.1mm) 01-48SA-7500 % # N N
'/,"(12.7mm) 01-49SA-7500 * * * *
°/y (15.9mm) 01-50SA-7500 s * * %

Needle Plate °/,” (19.1mm) 01-58SA-7500 s * B w

(A-52) /7 (22.2mm) 01-59SA-7500 " ¥

17 (25.4mm) 01-51SA-7500 * *

1'/,7(31.8mm)

01-52SA-7500

1%/ (34.9mm)

01-60SA-7500

1'/,”(38.1mm)

01-53SA-7500

2" (50.8mm)

01-548A-7500

2!/, (52.4mm)

01-55SA-7500

NOTE:

© A=KM-750-7
AL=KM-750BL-7
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-790BL




SunLbtar

Name of Model

3 Gauge Size Parts No.
AL A-1 AL-1 B BL B-1 BL-1
'/ (1.6mm) 05-210A-7400 *
/% (2.4mm) 05-110A~7400 * s #
'/ (3.2mm) 05-510A-7400 * * *
*/+" (4.0mm) 05-911A-7400 * * «
/6" (4.8mm) 05-310A-7400 * * *
/" (5.6mm) 05-111A-7500 * *
'/.” (6.4mm) 05-010A-7400 ® R N
*/6" (7.9mm) 05-410A-7400 * * *
/5" (9.5mm) 05-610A-7400 * *
/6" (11.1mm) 05-112A-7500 * *
'/,” (12.7mm) 05-810A-7400 * *
°/¢" (15.9mm) 05-113A-7400 * *
*/(19.1mm) 05-114A-7400 *
Presser Foot [
(C-9) /i (22.2mm) 05-115A-7500 *
17 (25.4mm) 05-910A-7400 #*
17,7 (31.8mm) 05-116A-7500 * * *
1%/, (34.9mm) 05-120A-7500 #*
17,7 (38.1mm) 05-117A-7500 #*
2" (50.8mm) 05-118A-7500 *
2"/, (52.4mm) 05-119A-7500 *
i Name of Model
4 Gauge Size Parts No.
AL A-1 AL-1 B BL B-1 BL-1
/1" (1.6mm) 05-410A-750L #* i
/" (2.4mm) 05-110A-740L, * * # *
/" (3.2mm) 05-210A-740L * « « B
*/2" (4.0mm) 05-510A~750L * * * *
*/ (4.8mm) 05-310A-740L * * * *
/" (5.6mm) 05-115A-790L ® %
*/,” (6.4mm) 05-010A-740L * * # "
°/i (7.9mm) 05-610A-750L, * * * «
*/5(9.5mm) 05-710A-750L * * * #
/6" (11.1mm) 05-116A-750L * * * *
/.7 (12.7mm) 05-810A-750L #* * # "
Pr Foot
(C-9) */7 (159mm) 05-910A-750L, # N N ,
NOTE: -
*/,”(19.1mm) 05-117A-750L #* * * %
@ A=KM-750-7 e -
S (22. 05-118A-7 * *
AL=KN-750BL7 (222mm) 5oL
A-1=KM-750 1"(25.4mm) 05-111A-750L " -
AL-1=KM-750BL
B=KM-790-7 17,7 (31.8mm) 05-112A-750L #* * # «
BL=KM-790BL-7 T :
B-1=KM-790 1/5"(34.9mm) 05-113A-750L * #*
ELIRAhEIEL 1/ (38.1mm) 05-114A-750L * *




Gauge Parts
HIO| X| &A

Name of Model

5 Gauge Size Parts No.
AL A-1 AL-1 B BL B-1 BL-1
/i (1.6mm) 02-221A-7400 e * *
*/%”" (2.4mm) 02-121A-7400 % * *
'/ (3.2mm) 02-521A-7400 s * *
*/+" (4.0mm) 02-922A-7400 * s *
/" (4.8mm) 02-321A-7400 # * *
'/ (6.4mm) 02-021A-7400 * * *
*/e (7.9mm) 02-421A-7400 * s *
*/ (9.5mm) 02-621A-7400 & * *
/" (11.1mm) 02-102A-7500 # * *
'/, (12.7mm) 02-821A-7400 % * *
°/y" (15.9mm) 02-721A-7400 * * *
*/7(19.1mm) 02-104A-7500 * s *
Needle Clamp | 7+ (222mm) 02-105A-7500 * * *
(D-16) 17 (25.4mm) 02-921A-7400 * * *
17,”(31.8mm) 02-106A-7500 % * *
1%/ (34.9mm) 02-107A-7500 * s *
17,7 (38.1mm) 02-108A-7500 # s *
2" (50.8mm) 02-109A-7500 *
2/, (52.4mm) 02-110A-7500 *
. Name of Model
6 Gauge Size Parts No.
AL A-1 AL-1 B BL B-1 BL-1
s/ » L | 04-15LA-7900 * * * *
e (2dmm) e S RAS7900 * " " "
o L | 04-16LA-7900 * * * w
+(32mm) e 6RAZ7900 * . - .
5/ L | 04-17LA-7900 * * * *
e (4 0mm) e R A0 - - " p
s/ » L | 04-14LA-7900 * * * "
o (48mm) e T IRATTI00 " - - .
e L | 04-18LA-7900 * * * *
e (B6mm) e SR A—7900 " " " *
o L | 04-11LA-7900 * % v *
(Bdmm) e TRAS7900 . * " *
5/ » L | 04-12LA-7900 * * * w
w (79mm) e PR AS7900 * . - .
o L | 04-13LA-7900 * * * *
+ (9omm) e S RA7900 - - " p
') n L | 04-19LA-7900 * s s s
Needle Clamp | (LImm) o ToRA7900 " * - "
(D-45, D-46) | o L | 04-20LA-7900 * " * "
s Q2 Tmm) e R A—7900 " m - -
S/ (1 L | 04-21LA-7900 * * * *
+ (159mm) e TRA—7900 . * " *
17 (316 L | 04-22L.A-7900 * * * w
L Smm) e RAT7900 * . - .
o/ L | 04-23LA-7900 * * * *
SO dmm) e RAST900 - - " p

NOTE:

D A=KM-750-7
AL=KM-750BL-7
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-790BL

® L=Left
R=Right




SunLbtar

i Name of Model
7 Gauge Size Parts No.
A AL A-1 AL-1 B BL B-1 BL-1

/i (1.6mm) 06-58TA-7507 i

*/%" (2.4mm) 06-59TA-7507 * ®
'/ (3.2mm) 06-60TA-7507 * *
/5" (4.0mm) 06-61TA-7507 * *
/6" (4.8mm) 06-62TA-7507 * P
/2" (5.6mm) 06-63TA-7507

j:@]]m '/} (6.4mm) 06-57TA-7507 * *
o
*/¢” (7.9mm) 06-64TA-7507 * #

W */5(9.5mm) 06-65TA-7507 * ®

/&’ (11.1mm) 06-66TA-7507 * *
/.7 (12.7mm) 06-67TA-7507 * i«
' °/," (15.9mm) 06-68TA-7507 * *
*/(19.1mm) 06-69TA-7507 *
/5 (22.2mm) 06-70TA-7507 *
1" (25.4mm) 06-71TA-7507 *
Feed Dog /) (31.8mm) 06-72TA-7507 * w
(F-59) 1%/, (34.9mm) 06-73TA-7507 *
1'7,"(38.1mm) 06-74TA-7507 *
2" (50.8mm) 06-75TA-7507 *
Name of Model
8 Gauge Size Parts No.
A AL A-1 AL-1 B BL B-1 BL-1
/i (1.6mm) 06-01TA-75L7 *

/" (2.4mm) 06-02TA-75L7 * e
'/ (3.2mm) 06-03TA-75L7 *
°/%" (40mm) 06-04TA-75L7 *
*/ (4.8mm) 06-05TA-75L7 *

)

)

)

)
/2" (5.6mm) 06-06TA-75L7 *(Option) *
ﬁﬁﬁﬁmn '/.” (6.4mm) 06-07TA-75L7 B *(Option) *

“(Option)

)

)

)

)

)

(
(
(
(
(
(
mﬁﬂfm */¢” (7.9mm) 06-19TA-75L7 #* *(Option
(
(
(
(
(

*/¢" (9.5mm) 06-08TA-75L7 * #(Option "
"/, (11.1mm) 06-10TA-75L7 * #(Option "
/" (12.7mm) 06-11TA-75L7 * *(Option "
°/y" (159mm) 06-12TA-75L7 * #(Option "
°/;"(19.1mm) 06-13TA-75L7 * *(Option "
FeedDog | /* (222mm) 06-14TA-75L7 *
(F-59) 1" (25.4mm) 06-15TA~75L7
1'/,"(31.8mm) 06-16TA-75L7 i *(Option) #
1/ (34.9mm) 06-17TA-75L7 *
1/, (38.1mm) 06-18TA-75L7 *
i Name of Model
9 Gauge Size Parts No.
A AL A-1 AL-1 B BL B-1 BL-1
" /3" (24mm) 06-01TA-79L7 *(Option)
'/y" (3.2mm) 06-02TA-79L7 *(Option)
NOTE: 3‘:@ /" (4.0mm) 06-03TA-79L7 *(Option)
@ A=KM-750-7 M [ 7. (15mm) 06-04TA-79L7 *(Option)
AL=KM-750BL-7 /" (5.6mm) 06-05TA-79L7 #(Option)
A-1=KM-750 /" (6.4mm) 06-07TA-79L7 *(Option)
AL-1=KM-750BL } "/, (7.9mm) 06-06TA-79L7 *Option)
S */” (9.5mm) 06-08TA-79L7 *(Option)
BLEKN-790BL7 "/ (111mm) 06-09TA-79L7 *(Option)
B-1=KM-790 Feed Dog — ~Opd
BL-1=KM-790BL (F-59) /)" (127mm) 06-10TA-79L7 *(Option)
°/y (15.9mm) 06-11TA-79L7 *(Option)




Gauge Parts
HIO| X| &A

Name of Model

1 0 Gauge Size Parts No.
AL A-1 AL-1 B BL B-1 BL-1
'/’ (1.6mm) 06-254A~7400 n
*/5" (2.4mm) 06-154A~7400 # .
Y/ (3.2mm) 06-554A-7400 * *
N%:m */" (4.0mm) 06-69SA-7500 . "
% */i (4.8mm) 06-354A-7400 " -
lm@n[m] /" (5.6mm) 06-70SA-7900 B
'/, (6.4mm) 06-054A-7400 w B
*/iy (7.9mm) 06-454A~7400 * *
*/5(9.5mm) 06-654A~7400 # N
/s (11.1mm) 06-583A~7500 # N
r /)" (12.7mm) 06-854A-7400 B -
°/y (15.9mm) 06-754A-7400 * B
°/,” (19.1mm) 06-67SA-7500 * -
/s (22.2mm) 06-68SA~7500 #
1" (25.4mm) 06-954A~7400 *
Feed Dog 11/1’:(31.8mm) 06-62SA-7500 ® h
(F-59) 1'/y" (349mm) 06-66SA~7500 #
1/, (381mm) 06-638A-7500 *
2" (50.8mm) 06-64SA-7500 *
2"/, (52.4mm) 06-65SA~7500 *
. Name of Model
1 1 Gauge Size Parts No.
AL A-1 AL-1 B BL B-1 BL-1
/3" (1.6mm) 06-01SA-750L "
/5" (2.4mm) 06-02SA~750L # *(Option) *
/5" (3.2mm) 06-03SA-750L % *(Option) #
g:m}] /" (4.0mm) 06-04SA-750L * *#(Option) «
IA™ [/ (4.8mm) 06-05SA~750L . “option) | =
/5" (5.6mm) 06-06SA-7900 *(Option) "
/" (6.4mm) 06-07SA-750L % *(Option) =
*/ss (7.9mm) 06-08SA~750L * *(Option) *
°/s"(9.5mm) 06-09SA-750L # *(Option) *
r /i’ (11.1mm) 06-10SA-750L * *(Option) *
/)" (12.7mm) 06-11SA-750L % *(Option) "
°/5" (15.9mm) 06-12SA-750L # *(Option) N
*/ (19.1mm) 06-13SA-750L ¥ *(Option) N
/5" (22.2mm) 06-14SA-750L ¥
Fef:d Dog 1 (o5 4mm) 06-15SA-750L %
(F-59) 1'/,”(31.8mm) 06-16SA-750L # #(Option) .
1'/," (34.9mm) 06-17SA-750L x
1'/."(38.1mm) 06-18SA-750L #
. Name of Model
1 2 Gauge Size Parts No.
AL A-1 AL-1 B BL B-1 BL-1
4 /5" (24mm) 06-01SA-790L *(Option)
3’:@[&: '/, (3.2mm) 06-02SA-790L *(Option)
=11 /" (4.0mm) 06-03SA~790L *(Option)
"/ (48mm) 06-04SA-790L #(Option)
/2" (5.6mm) 06-05SA-790L *(Option)
r '/ (6.4mm) 06-06SA-790L *(Option)
*/,s (7.9mm) 06-07SA-790L *(Option)
/5 (95mm) 06-08SA-790L *(Option)
Fe(f:‘_’sg;’ 9 [ (Limm) 06-09SA-790L *(Option)
'/." (12.7mm) 06-10SA-790L *(Option)
*/" (159mm) 06-11SA-790L *(Option)

NOTE:

© A=KM-750-7
AL=KM-750BL-7
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-790BL




SunLbtar

Ref. No Slide Block Assembly Mark Parts No. Name of Model
B BL B-1 BL-1
D-40 05(11.05mm) 15-121A-7900 x « n "
10(11.10mm) 15-122A-7900 * * * *
15(11.15mm) 15-123A-7900 * * - "
20(11.20mm) 15-124A-7900 * * % "
25(11.25mm) 15-125A-7900 B * * *
30(11.30mm) 15-126A-7900 * * * *
35(11.35mm) 15-127A-7900 * * s ¥
40(11.40mm) 15-128A-7900 # * * *
45(11.45mm) 15-129A-7900 * * * *
] 50(11.50mm) 15-130A-7900 x * x "
| 55(11.55mm) 15-131A-7900 * * * *
3 [ 60(11.60mm) 15-132A-7900 * * . ¥
65(11.65mm) 15-133A-7900 * * * *
70(11.70mm) 15-134A-7900 i * s ¥
75(11.75mm) 15-135A-7900 # * * *
80(11.80mm) 15-136A-7900 * * * *
85(11.85mm) 15-137A-7900 * * # *
90(11.90mm) 15-138A-7900 * * " "
95(11.95mm) 15-139A-7900 * * s« ¥
* Check the replacement index
for the above parts before
ordering

NOTE:

©® A=KM-750-7
AL=KM-750BL-7
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-790BL




3 2AE
Changed Parts List

No. | Ref. No. Parts No. Name of Parts Contents Date Old Parts No. Remarks
1 H-22-1 44-101A-1230 Tube Holder Spring(L) Additional Parts 98. 2 98. 3/4
2 N-3 91-108C-1230 Oil Tank Substitution 93. 4 91-008C-1230

3 C-3 05-004A-7500 Spring For C-2 Substitution 98. 7 05-004A-3400

4 G-25 SC-A308-4517 Screw(1/4” n=40) Substitution 98. 5 SC-0129-4515

5 G-26 SC-A117-4417 Screw(1/4” n=40) Substitution 9. 5 SC-0115-4215

6 G-46 SC-A550-4517 Screw(1/4” n=40) Substitution 98. 5 SC-0129-4515

7 G-28 SC-A550-4517 Screw(1/4” n=40) Substitution 98. 5 SC-0115-4215

8 G-48 SC-0105-4517 Screw(11/64" n=40) Substitution 98. 8 SC-0352-4515

9 G-51 SC-0105-4517 Screw(11/64" n=40) Substitution 98. 8 SC-0352-4515

10 G-1-1 07-001A-7507 Lower Shaft Only For Trimming M/C 98. 9 07-001A-7500 Add
11 I-7 10-106A-7507 Thread Catcher Substitution 9. 2 10-006A-7507

12 | A-31 01-009R-2700 Cable Holder Substitution 93. 9 01-011C-2350 98. 4/4
13 D-13 44-070A-7500 Needle Bar Wick Holder Substitution 93. 10 04-013C-7400

14 E-47 17-500A-7907 Needle Bar Change Switch Substitution 93. 10 17-400A-7907

15 G-10 SC-A308-4517 Screw(1/4” n=40) Substitution 98. 10 SC-0308-4517

16 G-80 07-063A-7900 Bobbin Case Change Of Blue Point 98. 10 07-065A-7907

17 G-81 07-063A-7900 Bobbin Case Change Of Blue Point 93. 10 07-062A-7900

18 G-83 07-064A-790L Bobbin Case Change Of Blue Point 93. 10 07-064A-79L7

19 G-84 07-064A-790L Bobbin Case Change Of Blue Point 93. 10 07-063A-790L

20 I-4 SC-A154-4114 Screw(11/64" n=40) Substitution 99. 10 SC-0154-4114

21 N-30-1 60-002A~7507 Belt Cover(A) Substitution 98. 11 60-002A~7500 98. 4/4
22 B-36 SC-A550-4517 Screw(1/4” n=40) Substitution 99. 3 SC-0129-4515 99. 1/4
23 C-15 SC-0158-4122 Screw(9/64" n=40) Substitution 99. 3 SC-0528-4125

24 | D7 SC-A116-4120 Screw(3/32" n=56) Substitution 9. 3 SC-0116-4120

25 D-42 SC-0502-4125 Screw(9/64" n=40) Substitution 99. 3 SC-0531-4125

26 E-2 06-0245-7400 Screw(3/16” n=32) Substitution 9. 3 SC-0173-4118

27 E-11 06-0245-7400 Screw(3/16” n=32) Substitution 9. 3 SC-0173-4118

28 E-21 SC-0105-4517 Screw(M5) Substitution 9. 3 SC-0164-4517

29 E-26 06-011G-8270 Positioning Spring Substitution 9. 3 17-025G-7900

30 E-29 17-007 G-7900 Return Spring Substitution 9. 3 17-007 G-7907

31 E-31 06-0245-7400 Screw(3/16” n=32) Substitution 9. 3 SC-0173-4118

32 E-55 06-0245-7400 Screw(3/16” n=32) Substitution 9. 3 SC-0173-4118

33 F-14 06-0245-7400 Screw(3/16” n=32) Substitution 9. 3 SC-0173-4118

34 | F-35 SC-0543-4525 Screw(11/64" n=40) Substitution 9. 3 SC-0175-4522

35 F-45 SC-A129-4515 Screw(1/4” n=40) Substitution 99. 3 SC-0129-4515

36 F-52 06-0205-1230 Screw(3/16” n=32) Substitution 9. 3 SC-0173-4118

37 F-64 SC-A301-4119 Screw(9/64" n=40) Substitution 99. 3 SC-0531-4125

38 F-87 06-0245-7400 Screw(3/16” n=32) Substitution 9. 3 SC-0173-4118

39 F-98 06-0245-7400 Screw(3/16” n=32) Substitution 9. 3 SC-0173-4118

40 F-101 06-0245-7400 Screw(3/16” n=32) Substitution 9. 3 SC-0173-4118

NOTE)



3 BAE
Changed Parts List

No. | Ref. No. Parts No. Name of Parts Contents Date Old Parts No. Remarks
41 H-6 06-024S-7400 Screw(3/16” n=32) Substitution 9. 3 SC-0173-4118

42 1-29 10-019S-7507 Adjusting Screw For Return | Substitution 9. 3 06-040S-1600

43 1-30 SN-0115-4000 Nut(11/64" n=40) Substitution 9. 3 SN-0101-4000

44 | 1-47 10-0178-8577 Screw(M4) Substitution 99. 3 SC-0105-4517

45 | I-56 10-017S-8577 Screw(M4) Substitution 99. 3 SC-0105-4517

46 J-9 SC-0543-4525 Screw(11/64" n=40) Substitution 9. 3 SC-0175-4522

47 J-31 06-024S-7400 Screw(3/16” n=32) Substitution 9. 3 SC-0173-4118

48 J-33 06-024S-7400 Screw(3/16” n=32) Substitution 9. 3 SC-0173-4118

49 K-11 SC-0543-4525 Screw(11/64" n=40) Substitution 9. 3 SC-0175-4522

50 L-19 SC-0543-4525 Screw(11/64" n=40) Substitution 9. 3 SC-0175-4522

51 N-34 41-101A-1230 Bobbin Winder Ass y Substitution 9. 4 41-001A-1230 99. 2/4
52 B-23 02-008A-7400 Upper Shaft Bushing(F) Substitution 9. 9 02-009A-7500 99. 3/4
53 B-24 02-008A-7400 Upper Shaft Bushing(F) | Substitution 9. 9 02-009A-7500

54 H-49 44-179C-5700 Reinforcement Plate Change Of Blue Point 00. 6 00. 2/4
55 | H-50 SC-0543-4525 Screw(11/64" n=40) Additional Parts 00. 6 00. 2/4
56 A-25 01-015A-7400 Top Cover Thread Guide Substitution 01. 05 01-010A-5607 01. 3/4
57 D-43L 04-211A-7900 Neelde Bar(L) Substitution 01. 05 04-111A-7900 01. 3/4
58 D-43R 04-212A-7900 Neelde Bar(R) Substitution 01. 05 04-112A-7900 01. 3/4
59 A-12 SC-0158-3710 Screw(9/64” n=40) Substitution 01. 11 SC-0158-4122 01. 4/4
60 | A-13 SC-0519-2302 Screw(9/64" n=40) Substitution 01. 11 SC-0519-2120 01. 4/4
61 | A-17 SC-0519-2302 Screw(9/64" n=40) Substitution 01 .11 SC-0519-2120 01. 4/4
62 A-18-2 SC-0536-7500 Screw(3/32" n=56) Substitution 01 .11 SC-0539-3125 01. 4/4
63 | A-20 SC-0519-2302 Screw(9/64" n=40) Substitution 01 .11 SC-0519-2120 01. 4/4
64 | A-22 SC-0502-2302 Screw(9/64” n=40) Substitution 01 .11 SC-0502-4125 01. 4/4
65 A-26 SN-0121-7400 Screw(15/64" n=28) Substitution 01 .11 SN-0121-4000 01. 4/4
66 A-35 SC-0179-3710 Screw(11/64” n=40) Substitution 01 .11 SC-0179-4125 01. 4/4
67 | A-40 SC-0543-2302 Screw(11/64" n=40) Substitution 01 .11 SC-0175-4522 0l. 4/4
68 A-53 SC-0119-7600 Screw(11/64" n=40) Substitution 01 .11 SC-0119-4119 01. 4/4
69 A-57 SC-0110-1230 Screw(15/64" n=28) Substitution 01 .11 SC-0110-4115 01. 4/4
70 | A-59 SC-0329-8130 Screw (M8 X 1.25) Substitution 01 .11 SC-0329-4111 01. 4/4
71 A-61 SC-0158-3710 Screw(9/64” n=40) Substitution 01 .11 SC-0158-4122 01. 4/4
72 A-62 SC-0179-3710 Screw(11/64" n=40) Substitution 01 .11 SC-0179-4125 01. 4/4
73 | A-68 SC-0531-2302 Screw(9/64" n=40) Substitution 01 .11 SC-0531-4125 01. 4/4
74 A-80 SC-0162-5607 Screw (M5 X 0.8) Substitution 01 .11 SC-0162-4113 01. 4/4
75 | A-83 SC-0531-2302 Screw(9/64" n=40) Substitution 01 .11 C-0531-4125 01. 4/4
76 B-3 SC-0188-1230 Screw(5/16" n=24) Substitution 01 .11 SC-0188-4124 01. 4/4
77 B4 SC-0150-2500 Screw(15/64" n=28) Substitution 01 .11 SC-0150-4122 01. 4/4
78 B-7 02-101A-7507 Upper Shaft(T) Substitution 01 .11 02-001A-7507 01. 4/4
79 B-8 02-101A-7500 Upper Shaft(S) Substitution 01 .11 02-001A-7500 01. 4/4
80 | B-19 SC-0507-1230 Screw(15/64" n=28) Substitution 01 .11 SC-0507-4515 01. 4/4

NOTE)



3 2AE
Changed Parts List

No. | Ref. No. Parts No. Name of Parts Contents Date Old Parts No. Remarks
81 B-23 02-108A-7400 Upper Shaft Bushing(F) | Substitution 01. 11 02-008A-7400 01. 4/4
82 B-24 02-108A-7400 Upper Shaft Bushing(F) | Substitution 01. 11 02-008A-7400 01. 4/4
83 | B-26 SC-0507-1230 Screw(15/64" n=28) Substitution 01. 11 SC-0507-4515 01. 4/4
84 B-28 02-105A-7400 Link Cam Substitution 01. 11 02-005A-7400 01. 4/4
85 B-29 02-105A-7900 Link Cam Substitution 01. 11 02-005A-7900 01. 4/4
86 B-30 SC-0123-1230 Screw(9/32" n=28) Substitution 01. 11 SC-0123-4422 01. 4/4
87 B-31 SC-0124-7400 Screw(9/32" n=28) Substitution 01. 11 SC-0124-4522 01. 4/4
88 | B-36 SC-0129-7400 Screw(1/4” n=40) Substitution 01. 11 SC-0129-4515 01. 4/4
89 B-38 08-101A-8130 Substitution 01. 11 08-001A-8230 01. 4/4
9 | B-39 SC-0508-1230 Screw(15/64" n=28) Substitution 01. 11 SC-0508-4515 01. 4/4
91 B-41 09-103A-7500 Thread Take-Up Lever | Substitution 01. 11 08-003A-7500 01. 4/4
92 B-44 02-103A-740L Substitution 01. 11 02-003A-740L 01. 4/4
93 | C-1 SN-0100-3400 Nut(9/16" n=20) Substitution 01. 11 SN-0100-4000 0L 4/4
94 Cc-2 SC-0367-3400 Screw(9/16" n=20) Substitution 01. 11 SC-0367-4322 01. 4/4
95 C-5 SC-0507-1230 Screw(15/64" n=28) Substitution 01. 11 SC-0507-4515 01. 4/4
96 C-7 05-101A-5607 Presser Bar Substitution 01. 11 05-001A-5607 01. 4/4
97 C-8 SC-0315-2302 Screw(9/64” n=40) Substitution 01. 11 SC-0315-4122 01. 4/4
98 C-10 05-210A-7500 Presser Bar Holder Substitution 01. 11 05-010A-7500 01. 4/4
99 C-13 SC-0164-2700 Screw(M5) Substitution 01. 11 SC-0164-4517 01. 4/4

100 C-15 SC-0528-1230 Screw(9/64" n=40) Substitution 01. 11 SC-0528-4125 01. 4/4

101 | C-19 SC-0113-3400 Screw(11/64" n=40) Substitution 01. 11 SC-0113-4515 0l. 4/4

102 | C-23 SC-0511-7500 Screw(1/4” n=28) Substitution 01. 11 SC-0511-4515 01. 4/4

103 | C-29 SC-0542-1230 Screw(11/64" n=40) Substitution 01. 11 SC-0542-4515 0l. 4/4

104 C-31-8 SC-0107-1600 Screw(M6 % 1.0) Substitution 01. 11 SC-0107-4111 01. 4/4

105 D-1 04-110A-7400 Needle Bar Rock Shaft | Substitution 01. 11 04-010A-7400 01. 4/4

106 D-2 04-111A-7400 Substitution 01. 11 04-011A-7400 01. 4/4

107 D-3 04-114A-7400 Substitution 01. 11 04-014A-7400 01. 4/4

108 D-7 SC-0116-7400 Screw(3/32" n=56) Substitution 01. 11 SC-0116-4120 01. 4/4

109 D-9 04-102A-7400 Needle Bar Clamp Substitution 01. 11 04-002A-7400 01. 4/4

110 D-10 SC-0158-3710 Screw(9/64" n=40) Substitution 01. 11 SC-0158-4122 01. 4/4

111 | D-17 SC-0160-5607 Screw(9/64" n=40) Substitution 01. 11 SC-0160-4125 01. 4/4

112 D-19 04-119A-7400 Substitution 01. 11 04-019A-7400 01. 4/4

113 | D-22 SC-0531-2302 Screw(9/64" n=40) Substitution 01. 11 SC-0531-4125 01. 4/4

114 D-23 04-115A-7400 Needle Bar Rock Link | Substitution 01. 11 04-015A-7400 01. 4/4

115 | D-25 SN-0109-3710 Nut(5/16" n=24) Substitution 01. 11 SN-0109-4000 0l. 4/4

116 D-26 04-117A-7400 Substitution 01. 11 04-017A-7400 01. 4/4

117 D-27 SC-0253-7400 Screw(1/4” n=28) Substitution 01. 11 SC-0253-4118 01. 4/4

118 | D-36 S-0323-7900 Screw(1/8” n=40) Substitution 01. 11 SC-0323-4325 0l. 4/4

119 | D-38 SC-0323-7900 Screw(1/8” n=40) Substitution 01. 11 SC-0323-4325 0l. 4/4

120 | D-42 SC-0502-2302 Screw(9/64" n=40) Substitution 01. 11 SC-0502-4125 01. 4/4

NOTE)



3 BAE
Changed Parts List

No. | Ref. No. Parts No. Name of Parts Contents Date Old Parts No. Remarks
121 | D-52 SC-0323-7900 Screw(1/8” n=40) Substitution 01. 11 SC-0323-4325 01. 4/4
122 | D-55 SC-0531-2302 Screw(9/64" n=40) Substitution 01. 11 SC-0531-4125 01. 4/4
123 D-56 SC-0167-7900 Screw (M8 %X 1.25) Substitution 01. 11 SC-0167-4117 01. 4/4
124 E-2 SC-0173-1230 Screw(3/16” n=32) Substitution 01. 11 SC-0173-4118 01. 4/4
125 | E-7 SC-0502-2302 Screw(9/64" n=40) Substitution 01. 11 SC-0502-4125 01. 4/4
126 E-11 SC-0173-1230 Screw(3/16” n=32) Substitution 01. 11 SC-0173-4118 01. 4/4
127 E-16 SC-0186-1230 Screw(3/16” n=32) Substitution 01. 11 SC-0186-4118 01. 4/4
128 E-21 SC-0164-2700 Screw(M5) Substitution 01. 11 SC-0164-4517 01. 4/4
129 E-24 SC-0543-2302 Screw(11/64" n=40) Substitution 01. 11 SC-0175-4522 01. 4/4
130 | E-27 SC-0195-7507 Screw(M4 X 0.7) Substitution 01. 11 SC-0195-4522 01. 4/4
131 E-31 SC-0173-1230 Screw(3/16” n=32) Substitution 01. 11 SC-0173-4118 01. 4/4
132 E-45-1 SC-0196-2700 Screw (M3 X 0.5) Substitution 01. 11 SC-0196-4118 01. 4/4
133 E-55 SC-0173-1230 Screw(3/16” n=32) Substitution 01. 11 SC-0173-4118 01. 4/4
134 F-3 SC-0193-1230 Screw(3/16” n=28) Substitution 01. 11 SC-0193-4122 01. 4/4
135 F-8 06-107A-7507 Substitution 01. 11 06-007A-7507 01. 4/4
136 F-13 06-112A-7500 Substitution 01. 11 06-012A-7500 01. 4/4
137 F-14 SC-0173-1230 Screw(3/16” n=28) Substitution 01. 11 SC-0173-4118 01. 4/4
138 F-17 06-116A-7500 Feed Regulator Shaft Substitution 01. 11 06-016A-7500 01. 4/4
139 F-18 06-116A-750L Feed Regulator Shaft Substitution 01. 11 06-016A-750L 01. 4/4
140 F-19 07-252A-5607 Substitution 01. 11 07-152A-5607 01. 4/4
141 F-20 SC-0317-2700 Screw(15/64" n=28) Substitution 01. 11 SC-0317-4517 01. 4/4
142 | F-24 SC-0549-2302 Screw(1/8" n=44) Substitution 01. 11 SC-0549-2125 01. 4/4
143 F-25 06-120A-7500 Feed Cam Substitution 01. 11 06-020A-7500 01. 4/4
144 F-26 06-120A-750L Feed Cam Substitution 01. 11 06-020A-750L 01. 4/4
145 F-33 15-220A-7900 Slide Block Substitution 01. 11 15-120A-7900 01. 4/4
146 F-35 SC-0543-2302 Screw(11/64" n=40) Substitution 01. 11 SC-0175-4522 01. 4/4
147 F-36 06-137A-7400 Substitution 01. 11 06-037A-7400 01. 4/4
148 F-37 06-141A-7400 Level Feed Crank Substitution 01. 11 06-041A-7400 01. 4/4
149 F-38 06-141A-740L Level Feed Crank Substitution 01. 11 06-041A-750L 01. 4/4
150 | F-39 SC-0253-7400 Screw(1/4” n=28) Substitution 01. 11 SC-0253-4118 01. 4/4
151 | F-42 06-139A-7400 Substitution 01. 11 06-039A-7400 01. 4/4
152 | F-43 SC-0507-1230 Screw(15/64" n=28) Substitution 01. 11 SC-0507-4515 01. 4/4
153 F-44 06-142A-7400 Collar For F-48 Substitution 01. 11 06-042A-7400 01. 4/4
154 F-46 06-141A-7500 Substitution 01. 11 06-041A-7500 01. 4/4
155 F-47 SC-0507-1230 Screw(15/64" n=28) Substitution 01. 11 SC-0507-4515 01. 4/4
156 F-48 06-143A-7500 Feed Rock Shaft Substitution 01. 11 06-043A-7500 01. 4/4
157 F-49 06-144A-7500 Feed Bar Crank Substitution 01. 11 06-044A-7500 01. 4/4
158 F-50 S-0184-1600 Screw(3/16” n=28) Substitution 01. 11 SC-0184-4118 01. 4/4
159 F-52 SC-0173-1230 Screw(3/16” n=28) Substitution 01. 11 SC-0173-4117 01. 4/4
160 F-54 06-149A-7507 Feed Bar Substitution 01. 11 06-049A-7507 01. 4/4

NOTE)



3 2AE
Changed Parts List

No. | Ref. No. Parts No. Name of Parts Contents Date Old Parts No. Remarks
161 | F-56 06-152A-7400 Feed Bar Fork Substitution 01. 11 06-052A-7400 01. 4/4
162 | F-57 SC-0105-7400 Screw(15/64" n=28) Substitution 01. 11 SC-0106-4111 01. 4/4
163 | F-61 SC-0212-7400 Screw(1/8" n=44) Substitution 01. 11 SC-0212-4113 01. 4/4
164 | F-62 SN-0113-7400 Nut(1/8" n=44) Substitution 01. 11 SN-0113-4000 01. 4/4
165 | F-64 SC-A301-4119 Screw(9/64" n=40) Substitution 01. 11 SC-0531-4125 01. 4/4
166 | F-68 SC-0186-1230 Screw(3/16” n=32) Substitution 01. 11 SC-0186-4118 01. 4/4
167 | F-69 SC-0185-1230 Screw(3/16” n=32) Substitution 01. 11 SC-0185-4124 01. 4/4
168 | F-79 SC-0543-2302 Screw(11/64" n=40) Substitution 01. 11 SC-0543-4525 01. 4/4
169 | F-81 SC-0296-3900 Screw(3/16” n=32) Substitution 01. 11 SC-0296-4111 01. 4/4
170 | F-82 SC-0122-1230 Screw(15/64" n=28) Substitution 01. 11 SC-0122-4522 01. 4/4
171 | F-834 SC-0122-1230 Screw(15/64" n=28) Substitution 01. 11 SC-0122-4522 01. 4/4
172 | F-87 SC-0173-1230 Screw(3/16” n=32) Substitution 01. 11 SC-0173-4118 01. 4/4
173 | F-89 SN-0115-7400 Screw(3/16" n=32) Substitution 01. 11 SN-0115-4000 01. 4/4
174 | F-90-1 SN-0101-7400 Nut(11/64" n=40) Substitution 01. 11 SN-0101-4000 01. 4/4
175 | F-96 SC-0253-7400 Screw(1/4” n=28) Substitution 01. 11 SC-0253-4118 01. 4/4
176 | F-98 SC-0173-1230 Screw(3/16" n=32) Substitution 01. 11 SC-0173-4118 01. 4/4
177 | F-101 SC-0173-1230 Screw(3/16” n=32) Substitution 01. 11 SC-0173-4118 01. 4/4
178 | G-1 07-101A-7500 Lower Shaft Substitution 01. 11 07-001A-7500 01. 4/4
179 | G4 SC-0507-1230 Screw(15/64" n=28) Substitution 01. 11 SC-0507-4515 01. 4/4
180 G-5# 07-104A-7500 Lower Shaft Middle Bushing | Substitution 01. 11 07-004A-4515 01. 4/4
181 | G6 SC-0507-1230 Screw(15/64" n=28) Substitution 01. 11 SC-0507-4515 01. 4/4
182 G-7 07-106A-7500 Bearing Bushing Substitution 01. 11 07-006A-7500 01. 4/4
183 | G-10 SC-A308-4517 Screw(1/4” n=40) Substitution 01. 11 SC-0308-4517 01. 4/4
184 G-11 07-108A-5607 Bearing Bushing Substitution 01. 11 07-008A-5607 01. 4/4
185 | G-16 SC-0155-7400 Screw(9/64" n=40) Substitution 01. 11 SC-0155-4114 01. 4/4
186 | G-17-4 SC-A117-4417 Screw(1/4” n=40) Substitution 01. 11 SC-A308-4517 01. 4/4
187 | G-25 SC-A550-4517 Screw(1/4” n=40) Substitution 01. 11 SC-A308-4517 01. 4/4
188 | G28 SC-A550-4517 Screw(1/4” n=40) Substitution 01. 11 SC-A550-4517 01. 4/4
189 | G-38 SC-0158-3710 Screw(9/64” n=40) Substitution 01. 11 SC-0158-4122 01. 4/4
190 | G+41 SC-0354-7500 Screw (M6 X 1.0) Substitution 01. 11 SC-0354-4115 01. 4/4
191 | G-46 SC-A550-4517 Screw(1/4” n=40) Substitution 01. 11 SC-A550-4517 01. 4/4
192 | G48 SC-0105-7500 Screw(11/64" n=40) Substitution 01. 11 SC-0105-4517 01. 4/4
193 | G-51 SC-0105-7500 Screw(11/64" n=40) Substitution 01. 11 SC-0105-4517 01. 4/4
194 G-58 09-104A-7400 Opener Lever Substitution 01. 11 09-004A-7400 01. 4/4
195 G-59 09-115A-740L Opener Lever Substitution 01. 11 09-015A-740L 01. 4/4
196 | G-60 SN-0115-7400 Nut(3/16" n=32) Substitution 01. 11 SN-0115-4000 01. 4/4
197 | G-61 09-106A-7400 Substitution 01. 11 09-006A-7400 01. 4/4
198 | G-65 SC-0502-2302 Nut(9/64" n=40) Substitution 01. 11 SC-0502-4125 01. 4/4
199 G-66 07-172A-7500 Opener Lever Shaft Substitution 01. 11 07-072A-7500 01. 4/4
200 | I-56 SC-0105-7500 Screw(M4) Substitution 01. 11 SC-0105-4517 01. 4/4

NOTE)



28 BJAE

Changed Parts List

No. | Ref. No. Parts No. Name of Parts Contents Date Old Parts No. Remarks
201 1-59 SN-0101-1600 Nut(11/64" n=40) Substitution 01. 11 SN-0101-4000 01. 4/4
202 1-64 SC-0109-2350 Screw(M6) Substitution 01. 11 SC-0109-4113 01. 4/4
203 | I-66 SC-A308-5607 Screw(1/4” n=40) Substitution 01. 11 SC-A308-4517 01. 4/4
204 | J4 SC-0502-2302 Screw(9/64" n=40) Substitution 01. 11 SC-0531-4125 01. 4/4
205 J-5 SC-0196-2700 Screw(M3 % 0.5) Substitution 01. 11 SC-0196-4118 01. 4/4
206 | J-9 SC-0543-2302 Screw(11/64" n=40) Substitution 01. 11 SC-0175-4522 01. 4/4
207 J-23 SC-0105-7500 Screw(M4) Substitution 01. 11 SC-0105-4517 01. 4/4
208 J-24 11-125A-7507 Wiper Link “C” Substitution 01. 11 11-025A-7507 01. 4/4
209 | J-26 SC-0298-7500 Screw (M3 X 0.5) Substitution 01. 11 SC-0298-4113 01. 4/4
210 J-27 SC-0132-7500 Screw(M3) Substitution 01. 11 SC-0132-4113 01. 4/4
211 J-31 SC-0173-1230 Screw(3/16” n=232) Substitution 01. 11 SC-0173-4118 01. 4/4
212 J-33 SC-0173-1230 Screw(3/16” n=232) Substitution 01. 11 SC-0173-4118 01. 4/4
213 | K7 SC-0531-2302 Screw(9/64" n=40) Substitution 01. 11 SC-0531-4125 01. 4/4
214 | K9 SC-0126-3800 Screw(3/32" n=56) Substitution 01. 11 SC-0126-4118 01. 4/4
215 K-10 SC-0195-7507 Screw(M4 % 0.7) Substitution 01. 11 SC-0195-4522 01. 4/4
216 K-11 SC-0543-2302 Screw(11/64” n=40) Substitution 01. 11 SC-0175-4522 01. 4/4
217 L-6 SC-0108-2350 Screw(M6) Substitution 01. 11 SC-0108-4113 01. 4/4
218 L-19 SC-0543-2302 Screw(11/64” n=40) Substitution 01. 11 SC-0175-4522 01. 4/4
219 N-10 SC-0118-7400 Screw(1/4” n=24) Substitution 01. 11 SC-0118-4119 01. 4/4
220 N-12 07-160A-7500 Bobbin Substitution 01. 11 07-060A-7500 01. 4/4
221 N-13 07-161A-750L Bobbin Substitution 01. 11 07-061A-750L 01. 4/4
222 N-30-2 SC-A156-2302 Scre(9/64” n=40) Substitution 01. 11 SC-A156-4118 01. 4/4
223 | N-30-5 SC-0300-5607 Screw(3/16” n=28) Substitution 01. 11 SC-0300-4118 01. 4/4
224 H-19 SC-0174-1230 Screw(3/16” n=232) Change Of Blue Point 01. 11 SC-0307-1230 01. 4/4
225 C-9 05-020A-7400 Substitution 02. 01 05-010A-7400 02. 1/4
226 C-32 01-101C-7500 Change Of Blue Point 02. 01 02. 1/4
227 C-33 01-101C-7507 Change Of Blue Point 02. 01 02. 1/4
228 H-19 SC-0307-1230 Substitution 02. 01 SC-0174-1230 02. 1/4
229 N-12 07-160A-7500 Additional Parts 02. 03 07-160A-7500 02. 1/4
230 N-13 07-161A-750L Additional Parts 02. 03 07-161A-750L 02. 1/4
231 F-38 06-141A-750L Substitution 02. 06 06-141A-740L 02. 2/4
232 H-49 44-279C-5700 Substitution 02. 06 44-179C-5700 02. 2/4
233 F-86 06-139C-1600 Substitution 02. 06 06-039C-1600 02. 2/4
234 F-51 06-146A-7500 Substitution 02. 09 06-046A-7500 02. 3/4
235 D-5 04-105A-7400 Substitution 02. 09 04-005A-7400 02. 3/4
236 C-12 43-001A-640L Change Of Blue Point 02. 09 43-002A-7500 02. 3/4
237 D-6 04-107A-7400 Substitution 02. 12 04-007 A-7400 02. 4/4
238 F-92 06-118A-5607 Substitution 02. 12 06-018A-5607 02. 4/4
239 | 1-46 10-140A-7507 gé‘ﬁ;gg(%m)fe Shaft Substitution 03. 03 10-040A-7507 03. 1/4
240 G-15 07-112A-5607 Bearing Presser Substitution 03. 02 07-012A-5607 03. 1/4

NOTE)
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Changed Parts List

No.

Ref. No.

Parts No.

Name of Parts

Contents

Date

Old Parts No.

Remarks

241

15-325A-7900

Needle Bar Rotate
Stopper Blog

Substitution

15-225A-7900

03 .1/4

242

06-114A-7500

Feed Regulator
Connecting Rod

Substitution

03. 02

06-014A-7500

03 .1/4

243

06-106A-7500

Feed Regulator Dial Shaft

Substitution

03. 06

06-006A-7500

244

04-101A-7500

Needle Bar

Substitution

03. 06

04-001A-7500

245

06-135A-7400

Feed Cam Connecting Rod

Substitution

03. 06

06-035A-7400

246

91-102C-1230

Driver (L)

Substitution

03. 06

91-002C-1230

247

91-103C-1230

Driver (S, M)

Substitution

03. 06

91-003C-1230

248

249

250

251

252

253

254

255

256

257

258

259

260

261

262

263

264

265

266

267

268

269

270

271

272

273

274

275

276

277

278

279

280
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